Instruction Manual
HXiRERBREE

Sl

I%E_LHIJL'M\TL.G)E BAEZREET. L{(BHEAKILE

CIEULSKBEOTEIWV, IS, [REDEDHICHT
a*a‘?‘rU’Féb‘J (3. RITHIICHTEHRATT S,
B COSBEEE., KYICHEFETICHEELTT L,

XHRERREDED, FELSAHEERTIHAPHUET,

B Before assembly, make sure to completely read this
instruction manual. In particular, make sure to read the
"Follow these rules to ensure safety" section before
operating the unit.

B Keep this instruction manual in a handy, safe place.

X In order to make improvements to this product,
specifications may be altered without prior notice.

SNV ISR 2

s

FE#IT Main features
¥4t  Gearratio /9.625:1:5.5
BAZHE  Radio control device / AU B TOKRE Y b
5¢ch 54 —R 1+ 0O (F5)
Programmable transmitter set for model
helicopters 5ch 5 servos 1 gyro
(Sold separately)
/13075 (T2 U EZROANE)
BAIVYY Compatible engine Class 30 engine (some assembly required)

215mm

404mm

HIROB30 LIMMNED ©200s
MADE IN JAPAN No.10A72



H R
Table of Contents

L R ZIROBRNIL T BIHAT SV s 1
AR VORFALE A XD oo 8
Xy PUAMTDEER D D e 9

20 FHAZA cooevereeeeireee ettt sttt 11

30 T T A P et 38

4 R VT T Y AR e 49

5. flifE/s—vizonT ... .54

IN= 1) X b L. .55

T—=7 = b ..

1. Read before assembly ........c..coceoeverieininennencicineneecceeae 1
- Screws and MEASUTEMENLS .........cccoveueeerrrueuereereneereeneneneneneaens 8
- Necessary items not included in this Kit .......ccceceveveincnenene 9
2. ASSEIMDLY ..o 11
3. Flight .......... .. 38
4. Maintenance ... .. 49
5. Repair Parts .......cccoooeoieiiniiniiinincceeececseceese e 54
Parts LSt ....cueiiieieiiiiceieeeie et 55
Data Sheet.......cooeiiiiiiiiiiiic s 65

1L Z IR BRI Y HFLA FE L
Read before assembly

|

MAZIEDIAICKED-HICLT
BFUT I,

For safety reasons, observe the following
precautions before assembly.

D NE, baR—#H A EiFwZ&x, e ) T80
ERr
=Y AR Al RV AT o)
L BHALEZE N,
AT EOFEESFE, REORET) . RITHER L2 15 THED S
RIELL, BEIDV—LR<F— %ﬂ‘OTﬂMT<té§%J:Oiaf?ﬂbW‘

2LFEJ,
[y RVESTFIVAHGE] OERIZONWT

I TATHIIC S O BRFINE 2 ke T

FELOEIFRD [V RN E Y 7 FVHE] OBk 5L
ES
IR L 2B TH RIS & o> TREAS R

Thank you very much for purchasing a Hirobo product. In order to be
able to use this product safely, please read this manual before flying the
helicopter. Please fly the helicopter safely observing all rules and
manners after having fully understood the flight precautions, the unit's
capabilities, and the best way to fly it.

The meaning of symbols and signal words
The meaning of symbols and signal words at the head of cautionary
notes are as explained below. Even comments marked with

(A CAUTION | may result in serious harm depending on the

circumstances.

AU RS ) 9,
4 N\ 4 . . . N
P . . Mishandling due to failure to follow
o7z L7z Sir D 7
A%% tOA Hgikﬁ [</T Iiﬁ\kgﬁliz%1 FORRL AWARN|NG these instructions may result in severe
R ° injury or death.
0 . . - R~ . Mishandling due to failure to follow
N o7z Lk &S, ZdoTik 7
A}EE% e OA j}_ﬁzﬁ ?T ;ﬁféz\fﬂ)o 2 TR A CAUTION :z;e instructions may result in serious
\® T—T"::JJ: HXFIAT DR WT 280, y \® FORBIDDEN | Do not attempt under any circumstances.
() : BMOMIL, BE, AT F v AT AEEL IHES,. (NOTE) : Implies important information regarding this productis

L MZAENCEHHEZ RCHA T, BB &2 OME R ORI FIHZ B
L CTHOLRMITIZA> TS,

2. ML B AN, nﬁuu@*ﬁ WNHE % BHENPD 728w, 2%y 7B OK
li\nﬁuuﬂ))«?ﬁ% ;ﬁ:ﬁi IOVTRIBELARE T, T —EHROAE -
AREDH o712 BFRETTA, BHED — FIZBGEEOH

D50, Eka MRSt - HEMEI T, s ENETHRD

T2 S v,

assembly, operation, or maintenance.

1. Before assembly, read the instruction manual thoroughly familiarizing
yourself with the unitis structure and assembly procedures.

2. Before assembly, check the quantity of parts and their descriptions.
After the packaging has been opened, parts cannot be exchanged or
returned. In the event of any missing or defective parts, have the
store from where you purchased the product stamp your useris card
and send it with the name and description of the part(s) to Hirobois
Sales Department.




EIRBEHR IV UERBORSIZOVT

For the safe operation of radio controlled engines

WARNING

I>T U RENDHEIC

Before starting the engine

TREZRRY . RATH 2R L TS v,

®NA. HTA, LE, A UD, FEWEORY ERITE»S
WY BEWT LS,

2. BRI EZEL TLZS Vv,

@A, oL &, RUEBIIRITERRVTLEE Y,

@ADL VHFITIERITSE R NTL S W,

@ R, FR RBER EDOI L TRARITEI R NTLZE v,

@B, W%, BRSSO TERIT SR WTL 280w,

@ 7] U BB O EREHEAI AT W ARFIERIT S nwT (72
Sy,

3. kDL AN, FAFRR T TEARAT SR NWTLZE 0,

& i,

@ B TRERRO A,

@ N TVBIE, JHRDIE, Fro TV AR,

@ EYOKE, FOMOBEHTIER REBENTE LWV A,

@ DNLEBEDOHR ANMADEM 2D 2356, 50 LOBA % [ <
HoTWbADPLRERELZITTHALBOTLEZE W,

4, EHLUCHHAL VTSN,

@ EREICHE S 2 WEERIN LY LTS,

@ FHERDRINTH2YE, LTZOFPETHAL TLZE W,

@ 2R R BT LW T &,

5. EBbALLIRETIILD TSN,

@ ETT, EARVEHEMLTL S,

@ ETHER. WG EANRT VLD, BT RWTLZ S,

@ EVEIT, FETORIIHEDLZ T E v,

® ETREDZO, LTHAEFHL TS,

@ SRS D G AEEFIE, LB L TREL LTS,

6. FIANWN=RL VY FEHEOTEIZWMDAL TLZE W,

@ EEY B ENSHLL, BUT, S WA T EESRY /L Th

b ERMERLTLZE W,
7. HEOpME LTS,

@ EEIRTIC, BEBICEEGS R WA a AR L. EWICERT S
VAN itF)TIE@’fﬁlzﬁE%“TETéﬁ FERBL TL 7280,

@ IS OME R, KOO RN b, F v~ OfFfHRE, &
DS HS(Tﬂk HE, FOMPATICHEE S RITTE&TOMPTICE
W HEVPIER L TL228 W0,

@ EREROBRBELELOENLTHDHERL TS W,

@ 55 L7255, ORI, FHEORRIIES T
{728V, BHEFICIRREIN TR WAL, BE FIFIGEE,
Frdv o R—FREEARL Y V=T ) Y S - Y ATERE
T o TLZE W,

@ EEIRTC, LT RED A VDD B ATV R WD, FREEB~ DK
FAN 7)) R, % - ZEBHANY 7)) = FTICTREEINT
VLA EEBELTLEZE N,

8. AMIEEmnZ A L T2 & vy,

@ ARFHE, v o R —h 5 u s v s, fIESRSE L

MOBDEMBHL VT ZIVHERRII U ORR & 7% 520
BhHHET,
9. LYYy EMERNWT, FHMOBIERLEEMHE L TLZE W,

@ IV URREISELENC, KBOBRMETEEHE L TS,

Q@ BEERTIBET AT TRV IV RRE SR VWTLEE W,

@ BWOBZICREVAONIGEO LY YV RREI S E W TL
AR

1. Clear as much debris from the airfield as possible.

@ Clear away pebbles, glass, nails, wire, rope, floating objects, or other trash from
the airfield.

2. Consider the circumstances of the surrounding area.

@ Do not fly in strong winds, rain, or at night.

@ Do not fly in a crowded area.

@ Do not fly near homes, schools, or hospitals.

@ Do not fly near roads, railways, or power lines.

@ Do not fly near another radio controlled unit that uses the same frequency.

3. This unit must not be operated by:

4 Children.

@ Menstruating or pregnant women.

& Tired, sick, or inebriated individuals.

@ Individuals under the influence of drugs or for some other reason incapable of
operating the unit normally.

@ Beginners or individuals operating a borrowed unit should proceed only after
having received safety instructions from someone familiar with the model.

4. Do not use the unit improperly.

@ Do not perform any remodeling or configuration unsuitable for the unit’s
functions.

@ Make sure to use within the range of the limitations indicated for the unit.

@ Do not use for aerial photography or crop dusting.

5. Wear appropriate clothing.

@ Wear a long-sleeve top and trousers.

@ Do not wear jewelry or objects that may get easily entangled.

@ Long hair should be bound to shoulder length.

& Wear shoes for solid footing.

& Wear gloves should it become necessary to touch hot components.

6. Put away screwdrivers, wrenches, or other tools.

& Before starting the engine, check that any tools used in the assembly, installation,

or maintenance of the unit have been put away.
7. Inspect each part.

@ Before starting the engine, check for any damaged parts and make sure that the
unit operates normally with all its functions in order.

@ Adjust the positioning of moveable parts and check that all nuts and bolts are
fastened, that there are no damaged or improperly installed parts, and that there
are no abnormalities that would adversely affect the flight of the unit.

@ Check that the power supply voltage (charge of the batteries) in the remote control
is sufficient.

@ The exchange or repair of damaged parts should be performed according to the
instruction manual. In the event that the desired operation is not indicated in the
manual, ask for repair service at the store from where you purchased the product
or at the engineering services section of Hirobo’s Sales Department.

& Before starting the engine, make sure that there are no loose screws, that all
specified locations are properly lubricated with grease or oil, and that the
transmitter and receiver batteries are properly charged.

8. Use genuine parts.

& To reduce the risk of accidents and injuries, do not use parts other than those

shown in this instruction manual or in Hirobo catalogs.
9. With the engine off, practice how to operate each part.

& Before starting the engine, practice how to operate each part.

@ Do not start the engine before having acquired sufficient handling skill.

@ Do not start the engine in the event that any abnormalities are noticed in the

movement of the mechanisms.




BREHC DWW T

Fuel

LR Y OV IIERER O 70— REPLETT,
@ V) YRITMIIMEATE T A,
€ 70— BRHIIERMEATE (B LR T VO THD i
EELTLES Y,
® 2V D¥ 4 F(ABCIE
LTL7ZE N,
DAV VYT DA, AV 25T L2 A oV Y
TANVIOEETRESEZL0%, LI LTS,
BRI T AL E IR, Ty YV EEIESET, 5
PO R o TLEE Vv,
4. KRDE L TIE HIHIBEHIRR L 2w TS, FRicyNa
BN D5 OFEEIIITR bR W T L7280,
O MEIEZIZTS VI ITHRL, ZENZRHFRLTREM- T
QAN
@ BH OISR, PR AR
SAR-I2
@ ERITKPITEHEALZNTLEZE3 W, BREOBIWLH D 7,
5.HREHIRHER T, RAZ YV BICAD EBEETT,
054%%ﬁt§tﬂA: I, Aes, EIRT AL ER LR
WCIERMDOZEE % ) 1T TLZ S,
6. ”“«Hﬂfﬁli MG H3mU LEEN T, TV VR L T
Sy,
T.HEEF vy TE Lo Lo, PEOFDH
BLTLERY,

X445

VY IIRERDIC &L D v &

(11/'{_/(

HECTOT, BT RIFCH o

ARRE:

AT PR

1. Only use GLOW fuel for model engines.
& Gasoline or kerosene cannot be used.
& GLOW fuel is highly volatile and flammable. Handle with care.
@ Use properly in accordance with the type of engine. (ABC or ring fitted)
2. If the engine uses gasoline, make sure to use a 1:25 mixture of 2-cycle
engine oil and gasoline.
3. Stop the engine and let it cool down sufficiently before refueling.
4. Do not refuel near a naked flame and especially not while smoking.
& Refuel in a way as to prevent spilling and make sure to wipe up any
spilled fuel.
@ Because fuel vapors and exhaust gas are hazardous, make sure to use the
product outdoors.
@ To reduce the risk of explosions, do not incinerate empty fuel cans.
5. Itis harmful to drink the fuel or get it in the eyes.
4 In the event of an accident, induce vomiting or thoroughly wash out the
eyes and see a doctor immediately.
6. After refueling, start the engine at a distance of 3m or more away from
where the refueling took place.
7. Fasten the fuel can cap tightly and keep it in a cool, dark place out of the
reach of children.

AT

While in flight

1 B 7 B CHRE L e W T {2 &y
@ EAZN, Y RAATZY LIZRBTEGEL L NWTL SV,
@ EEHIEZ, B RTVOTRETICHIEELTLEE Y,
2. KD, TV U EELESETLLEE Y,
@ BEOTHEDL LU, REROPTELITLR) L&,
¢ FEMB I UHMEZHRT L &,
@ BIEOHTTFHIEr o720 REELREREZHEL /2L &,
€ ToMFERATHEENS & &,
3L VUVERIREITA L EIE, RO LITHERELTLZE v,
& HBEICA, B, BEYS TSI HER L THhHMEE LT
BV,
O Lonh) EBEREEEFIIRFFL TS,
® LEEDOAT Y MVOAT A v IMBRY, Ty roxx T
—BED, AT —ONMET A N Y TIREHLZ L r
FERRL TL 728\,
4. FEEROBND S ) £ T OTHFEIRFICFERWE ANLZNTLES N,
5. RATIEW E D &= F—%Fo TBELALZI N,
€ —FEICERB OB, Sk L CRIFMOBRMHT. FE7IC L
WD Z O, BbRaHEROBEEELE L) FTOT, #H12/K
FERL LI L TLEE N,
@ BELTVEEEIR, HFVMERITED ALV TLZE N,
@ KEANDOHRIZH 12 RAT% LTL S v, HHATITIEIRE DR
iR ERICO L) £7,
6. TV Y VIREIRIZD L XD EIRERIE, v TR v Y UARK
EERICZR > TBY 9, KL 70377 -1 T Vi
it nwE HICLTL &V,

1. Do not operate in an awkward posture.
& Do not operate seated or lying down.
& Because slopes are slippery, exercise caution so as to not loose your
footing.
2. Stop the engine in the following situations:
& When adjusting the unit’s body or the transmitter.
& When replacing accessories or parts.
& When the body of the unit is out of alignment or when abnormal noises
or vibrations occur.
& Whenever some kind of danger is anticipated.
3. Exercise the following precautions when starting the engine.
@ Check that there are no people, animals, or obstructions in the surrounding
area.
¢ Hold the unit securely.
@ Check that the position of the transmitter’s throttle stick and the engine
carburetor are at their lowest positions (idling).
4. To reduce the risk of injury, do not insert hands or objects in rotating parts.
5. Enjoy the flight while observing safety rules and manners.
¢ Fatigue brought upon by continuous operation for long periods at a time
may result in impaired judgment or accidents. Be sure to take sufficient
rests.
& When operating, do not get too close to the unit.
¢ Operate the unit within the limits of your ability. Operating the unit
improperly increases the risk of accidents or injury.
6. The engine and muffler become very hot after starting the engine and remain
hot immediately after shutdown. To prevent burns, do not touch the engine
or muffler.




A\ Z% WARNING

MRITRIE

After a flight

LEERECHEBRE LT 280w,

@ T CEBTOEREAT RV, ATV OWBARBEENH TN
Wi LT s,

@, LI, KESFET CIKER - T Z S,

@ ERERETABAICEIBE Y Y, Fy T LY —NOBEE
FTRTIFER> TLZE N,

@ MR O UL, FIHEICHE S TL A2 Wy,

2. EHLALREL TS,

@ R LTGTC, BROTORMPHEVE ZAHIEE L TS,

3.BHIE, BE EFOREE, v oR—@#)EERGLY V=

TN YT —ERIIBH LA S,

@ BEOHFD W TRHEMA T Ao T W EHEE T2 L
TR ERE L WS T, FPEROBER 2D
9,

@B, ks T3, UV UVEEEL TR TLEE W,

@ B, WEETEDAHEIE, BHLTHALHEE L TLEE Y,
ZOWA. Bhahid, TREDOMIEIRMZ LR L T S v,

@ REK OO TRt RROVERET BIETE %L
RAGEDNHY TTOTIT b VnT L EE W,

@ RERCHBERL, WE L, BHEPERLCoo. Bk
ZLomh ERIELTLZE W,

EIZDOWT
RATICEE L, BBICEREE 2T 2w E ) I+t ER_kod b~ 7
T—(FA V) ZRLTEEL TLES N,

1. Conduct a thorough inspection.
& Immediately inspect each part and retighten or replace any screws that
may have become loose or fallen out.
& Wipe away any oil, dirt, or water.
@ If storing for an extended period of time, completely remove the fuel
from the tank and carburetor.
¢ Lubricate or replace parts according to the instruction manual.
2. Store the unit properly.
¢ Store in a dry place out of the reach of children.
3. Inquire about repairs at the store from where you purchased the product or
at the engineering services section of Hirobo’s Sales Department.
¢ Individuals lacking proper knowledge or tools necessary for repairs may
not only impair the performance of the unit but may also increase the
risk of accidents or injury.
& Turn off the engine before performing any repairs or adjustments.
& Repair all damaged parts before storage. Make sure to use only
designated, genuine parts.
@ Do not perform any remodeling or reconfiguration of the unit’s body or
peripheral equipment. Doing so may impair the unit’s performance.
& When storing or transporting the unit, secure it firmly so as to prevent

fuel loss, damage, or injury.

Noise
When flying the unit be sure have the muffler (silencer) attached in order to

avoid disturbing people in the surrounding area.




EARIEMANY QAT 2 -2 RE2I(C
B FBNWELEHIC

For safe handling of the radio controlled helicopter

JlT, MERERGE T > U UEALE L OB OERFIH T kR F L 72,
AN) AT Y —DYh, SHICRICERBEBRREHZF > TS0,

In addition to the standard precautions previously mentioned regarding radio
controlled engines, please observe also the following precautionary items which

are specific to helicopters.

FHEOB A, FATHNIIRE LW RSB T O T E 3, B
HER/C)NY) 2T 5 — /N TFRICRIT S L 2 L5 TE A%
ZEERRZ EIFEREMOEEDY DD T A, T~ ARHL &2
ROPIUE, KIFBRBIRICO %25 . S RAEFEKEG 2 3,

AT OREFIT B E DB ER S SN DS #%bi#@f AE

TV AVRBITIMALTL 728w, FHLCIEARBEEZBEVWRDIZR -
TeBFEE~BRHIAR 723w,
TRATOTRFE DFAE L72REITIE, BT ME LT3 v, FATH

12, B—% —7 L — FTHi & 7272WEae, Mb#EESEnwE ST
b, BEICHAHZAREROEANEELTVEI DD T, D
FETCMIFLCVEE, O—F —DBREFIKEL LY, 571200~
2000 O EHEEEEE L TWA O — ¥ —DNEH S 7 LA FaSH
ML), O—F =27 L — FhV ¥ —»oikiFe b+ 5 KEKI %R
DET,

AL THED LWIREEDSI A L7265, 3 CICERRSSH 2 LT &,
I THREER S Z I LT 28w,

For real aircraft, strict pre-flight inspections are mandatory. The radio controlled
helicopter when in flight is essentially no different from a real aircraft even
though it is small and can be flown easily. It may be a great nuisance to others
and, should it strike a person or vehicle, may cause severe injury or damage.
The operator of a radio controlled unit may be held liable for accidents occurring
during flight. For this reason, inquire at the store of purchase about special
insurance that may be taken out for radio controlled devices.

Make sure to inspect the unit thoroughly before flight and in the case of any
abnormality. If the rotor blades should strike the ground during flight, there
may be tiny cracks or loosening in various places even though there may not be
any visible damage. If flown in this condition, the cracks may increase in size
and cause severe accidents such as the weight flying off from the rotor’s interior
or the rotor itself, which spins at a speed of 1200~2000 rpm, may fly off from
the blade holder.

If in doubt about the condition of any part, replace it immediately using only

genuine parts.

7 71 MRIDIRSE SRR

Pre-flight inspection

1. M LEOHIE, RETEL L oRERHEMEELY 2y T2
S, HEEIZIEFICERTT,

2. ZEDOF v bRFI MW DA, BEDRODHERL TL S0,

3.0 =00y FRT VXY AT —IZH TR Db BRI VHHER
LTL77ZE,

4, TRV MOKRN MW DEARD VPR L TLZE 0,

5. 0—% —7L— FIZERBEN LW, 7L — Ny —RELIZ
ANENHERR L TL 28w,

6. U—%—T7L—FDYy A MIEEIZ
&,

Iﬁ%%‘ﬁﬁﬁ AF—F—, TI77e—= b NIONY T —FE=

T HRERE L TL 280,

&%ﬂﬁvmgmﬁ, EWMERRL TL 28w, BT 2 — 7ol
BORTANE—OHITEN X, Flh { % o 72 RBHE IR E)
PEATENEA ) TR AL, RITPOZ v Y UEIRH S BREFIIC
DRV DLGEENH Y T,

9. FYU—TFF VDIREZHE L TL IV, BICE ko7 T 7
u#@ﬁﬁﬁw@#bfu&< RATH O > T Mg IED & B
HNZORBDGEDDH Y T3,

m.@&®F<%%%@ELT<téw

11. ZTOHF = KPR L =X %WT%%%ELT(tém
R L) BEWEIZIRFEATEDRH & 2 1) | 72 ANAERTY,

12 Vv A EIEL KEBIT 2 238 LT 728 v, FRICHIEIIREE IC

e SN TWD2HERL T

RETE

BOCIEBELHMEZHRL TSV,
13. 7= V=% =D~V FDF > Y a SIS PHERLTLE
S\,

14, BRSO OMBMEHER L TSV,

1. Beginners should have safety and technical guidance from an experienced
individual. Teaching yourself is extremely dangerous.
Check that there are no missing or loose nuts or bolts.
Check that there is no rattle or loosening in the linkage rods or adjusters.

Check that there are no loose bolts in the engine mount.

AN o

Carefully check that the rotor blades are not damaged or cracked, especially
in the vicinity of the blade holder.
Check that the rotor blade weight is safely fastened.

N oo

Check that the batteries for the transmitter, receiver, starter, and the plug

heat are sufficiently charged.

8. Check the condition of the fuel and fuel line. Bent tubes, clogged filters,
and especially old fuel may not only render the engine difficult to start but
may also cause it to stall mid-flight resulting in crashes.

9. Check the condition of the glow plugs. Old plugs may not only render the
engine difficult to start but may also cause it to stall mid-flight resulting in
crashes.

10. Check the reach of the radio waves.

11. Check that the servos operate smoothly. Their malfunction may cause a
loss of control and increase the risk of danger.

12. Check that the gyro is operating properly and, especially, in the right
direction while starting the engine.

13. Check the tension of the tail rotor belt drive.

14. Check that each part of the unit’s body is sufficiently lubricated.




A w5
= A

WARNING

771 hhORLMERT

In-flight safety check

Llyyy%%@¢5téiHL’%té%®%‘%%ﬁiﬂ%%
LHDOD R PR L TL 23,

2. AP B OEIHER VR WS L 2R L T, ZEKR %
EHONEFRIZAAL v F % AN, ZEKROZAT }‘ 11/1% 1 v 7Rk
M) L EIY Y VEBIOMEICEY FLTLEZE N, 2L E
REERKICE - TE, 74F»7szuvbwT—wW7§4
NE=FEDAAL v FMNEILLDF Y T LY —DHENLTY Y v
%@M%~W&w%aﬁ%0i¢®f\%T%@M%~ELT(
728\,

3. IV UVIRENCIE, BT H—F —Ay FE Lo EEEEL W

JNZFTHEZTLEE N,

4, TV VBRI, YU R 7T —EAEIRIC R D 30T,
KEFIEFE L TL &S0,

5. FATHRIE LD LAY TS —DOfifEIR, T Y VIREIMEDS L O,
%ﬁﬁibwmuiﬁﬂt%ﬁf ThoTL S, F72, FH
DORP % TR L, RATHNIAMO ARy, BEEY 252w
PHER L TL 728w,

6. WA EP T EAFLERIC, FI v Xy KU —% ~0)%7LWT)§J§]
BEITR>TLEEY, VI v v 2T 546 TL, HBK
2 H5SmENIGE D0 W T 728,

7. FATHICERFE IR, BELEPRE LA, 7 CICERESE,
l///%fﬂ:é’\t‘)ﬁl%ﬁﬁﬁ LTLEEn,

8. ﬁfi&ﬁxﬁ?ﬂﬁ—”ﬁﬁémli FPERORRE L) FTOT,
W= 3t —%F) | BEIIETEEZ o TBELALEZI VN,

—

Check that there are no objects in the surrounding area that may get
entangled or struck by the unit.

Check that there are no other operators in the surrounding area using the
same frequency and, after turning on first the transmitter and then the
receiver consecutively, set the transmitter’s throttle stick and trim to their
engine start-up positions. Depending on the transmitter unit, the carburetor
may not be in its engine start-up position due to the positioning of the idle-
up, throttle-hold, or flight-mode switches. Make sure to return them to
their start-up positions.

When starting the engine, make sure to hold the rotor head firmly by hand
S0 as to not let it rotate.

Because the engine and muffler become hot immediately after the engine
is started, exercise caution so as to prevent burns.

When taking off, the unit should be positioned 15 meters or more away
from the operator. Be aware of the conditions of the surrounding area and
check that there are no other people or dangerous obstacles.

Just before take off, adjust the tracking (each rotor’s track). Even when
checking the tracking, do not get nearer than 5 meters from the unit.

In the event that abnormal noises or vibrations should occur, land the unit
immediately, stop the engine, and check the cause of the problem.
Because operating the unit improperly or recklessly may cause accidents
or injury, observe all safety rules and manners and enjoy operating the unit
safely and responsibly.

771 MEOREL AR

After-flight safety inspection

L RATA#D o726, T UKD EMET 2 TLZE WV, 3T D
W2 HRBIEDG DL, LTHBEL TS, KGR HE
AHIE, L TLZE W,

2. WMENFEE ENVICHER > TLZE v,

3. RIFBAEIENRAT S 2 WEEIE, BEY V7 R Fv 7L 8 —
NOBE P E P> TS W,

Immediately inspect each part after every flight. Be sure to replace or
retighten missing or loose screws and replace any damaged parts.

Wipe away any oil or dirt.

If the unit will not be flown for a long period of time, empty the fuel from
the tank and carburetor.

Storage area

EHHXDH 722 %FT, BRI % 5 EFTENE)ICHE LW T
< 7280,
LFEGELO L VHRBTHRE L TLZ SV,
2. F Y IITHEERRG LT EANY T =R L 0TS,

1.

2.

Do not store in an area exposed to direct sunlight or where temperatures
may rise (i.e. in a car). Instead, store it in a shaded, well ventilated area.
Do not store the unit with fuel in its tank.

A ¥ & CAUTION

. I VIREIRIE, BT REROAT Y MV MY ARAE - DAL

BECLY Y MEIEDPTRAZD I EEMRL TSN,

2. TV VOAU—Y) OFEE T A KU ¥ THEIATR ) A,
DT U= =~y FARMEE L2 WL ) I Lo LS 2T, 4T
o TL &, T2, PFAFT A EHEE L TLZ S,

T

After starting the engine, check if the engine stalls when the transmitter’s
throttle trim is at its lowest position.

When adjusting the engine’s low throttle speed while idling, be sure to
hold down the rotor head firmly so as to prevent it from rotating. Be
careful of exhaust fumes.




CDEHEAED R A How to use this instruction manual

HIAEDES Pre-assembly precautions
1. M ARTICHHES B CFEAT. BBLZ0EROHY T4 1. Before assembly, read the instruction manual thoroughly and familiarize
B L CTOLHMILICA-TLES v, ELWHLZLZITh v, yourself with the unit’s structure and assembly procedures. Failure to
KEOVRE# RIETE L B3N Th . KERBTT, assemble the unit properly may not only result in impaired performance
2. HIV.TAHIC, B0 - NWEE BHEIO 773w, Xy 7 HE but may also increase the risk of danger.
DBIT, O, BRI onwTiRE L2k T . F—iksh 2. Before assembly, check the quantity of parts and their descriptions. After
OFRE - REDH - 72841203, BRI, BHED— FIC the packaging has been opened, parts cannot be exchanged or returned. In
WEEDOH A b 5\, b O R —kat - B%ARELEC. HNL the event of any missing or defective parts, have the store from where you
YN ERBHE O F TR 77X 0, purchased the product stamp your user’s card and send it with the name

and description of the part(s) to Hirobo’s Sales Department.

@ D<= 0B LEITE, RE—F 4 M A Yav ZE)% (O Apply Hobby Tight (thread locking agent) at each location indicated with
LTS, EEN

@ HHEBOLEMESZEIZIL T, MIEOBEF = v 7 217> TL 7% (@ Intheinstruction manual, refer to the column on the left-hand side to check
Sy, the type and quantity of small parts.

13 AO—42~Ny REITA Y2277 NEBIZRT v 27— MEROEAT
Rotor head, wash-out and swash plate installation

@W

M3X18CS ..............................

EX 957K — VH=6.5
‘ B) EX ¢5 ball H=6.5 Q M2X8CS
M3FA TS F 9 b 1 é

M3 nylon nut /%\
@ M2X8CS

M2X1 2CS

EX 95K — V&t

B
M3X14ILTS oo 1 \ EX @5 ball with stand
M3X14 countersunk TS EX o5 — V&t ( EX ¢5 — )V H=6.5
@ @m EX ¢5 ball with stand EX ¢5 ball H=6.5
M2XB8CS ..o 5
M2X12CS ..o, 2
EX 85K = VEfF oo 5
EX ¢5 ball with stand .

EX ¢5K — )V i5hf

[:G] EX ¢5 ball with stand
EX ¢5K — )VH=6.5............... 2

ATy a7 b— bAssy LIV
) Swash plate assembly Factory-assembled

EX ¢5 ball H=6.5
.

NEREO&E. FBTR. ERR
Part name, full-scale illustration, and quantity.

o = A\ WARNING
FREOYE. X, BEHLUSNOBRZRISOVWT, + 25T E Due to a lack of proper testing, please acknowledge that Hirobo
TFToTVWEHADT. BHREOTERDHYET., Z0HEE. — will not take responsibility for accidents resulting from
YNEFREEVWHIPRETOTITELFEE L, remodeling the unit or from the replacement of parts with those
not manufactured by Hirobo.




x2OOEBEEHLIZXDREF How to read part types and sizes

ARFHAFOLHIFHIW L TV R TIE. ROHFIZE > TWET, The symbols shown in this instruction manual are shown as below:
@ HAIIV A=V TY, LT, WPHTESZEIZEREINTY @ The unit of measurement is the millimeter. The lengths, etc. shown
BLEMITZIY A —PIVTE, in the following are indicated in millimeters.
FNEEE Ty RZY 12— 05K — b
Pan-head screw @ Set screw @5 ball
= ] o)
= 12mm = 1 4mm
= o 5mm
3mm 05K — L
M3X12PH el M3X4SS 5 ball
Fyy TRy a— BfEZ A& amm
Cap screw @ Shoulder screw Bushing
P — =
= w 4.5mm
= 8mm = : 7mm
S ¢ n -
=4 M2X4. 581+ - 55 _ax6X7
M3X8CS 3rmm M2X4.5 2mm 6mm
shoulder screw Collar 3X6X7
2y ECTEX1RE Fv bk EV>Y
Tapping screw 1 — Nut 3mm E-ring 6mm
10mm @S.Smm @
4
M3 F v k @6 EU >
M3X10TS-1 3mm M3 nut 26 e-ring
Sy ELTE 2208 FAOFy b H5— Smm
Tapping screw 2 (2 Nylon nut 3mm Collar
& F
g 8mm jS.Smm
N}
M3XETS.2 -glm—rt- RVAR) M3F1O>Fy b $15 —5X8X5.5 e
Grooved M3 nylon nut Collar 5X8X5.5 8mm
me=x A AR WA & AZRANRTYLT
Countersunk screw @ Flat washer 3mm Thrust bearing
=
§ 12mm =1:1mm
M3X 120 E X = | ]
M3X12 Sl FW 3X9X1T 9mm Brg. 26X@12X4.5H
countersunk screw 3mm
o 4mm
mxyEer7eX T T RKa LRI b
Countersunk tapping Bearing I4mm Button bolt
screw o
Y=1 _f L= 8mm _{Bmm
§ 10mm 4mm —t
M3X10MTS-1 v__ | Brg. 04Xo8X42Z e *'—'*3mm
M3X10 e Brg. 04X08X2.5F ZZ _fo5mm | M3XBA S AL b
countersunk TS-1 3mm ' ' M3X8 button bolt
L— 8mm
Fyv ¥ TR, HRICATEYYLRPEL LDODIFIEATT, LHI
BAECEHEDD ) FTH, BRPHRECEHESNLETLOIAT S Correct O T
SV, 12720, LOTELLATVDEPRLS D ETOT, HmdLHd

LETLOBNTLZE N,

Tapping screws cut threads in the holes of the parts. When screws are difficult to
tighten, fasten the screw until the part is properly set. However, do not over-tighten
the screw to the point of stripping the threads or warping the part.

Wrong X

LoHgE
Over-tightened.

XIUDEDLHEV
Stripped threads.




774892 :0ICFy PUSHIRDELED

(B15%)

Items necessary for flying this model not
included in this kit (Sold separately)

ML 7012iE, D000 LETT, (BI58)

¥RUAMAS (BLiRfEIR)

* The prices in parentheses are the prices excluding consumption tax.

The following items are necessary in order to use the unit. (sold separately)

TR
Accessories

ARty b -
Radio set R{EH
Receiver

IX(EHE
Transmitter

Ni-Cd/Ny 7 1) —
Nickel-cadmium battery

Throttle servo

A0y bLH—R

ary—K
Aileron servo

ILAN—&—%—K

Elevator servo

AZ2—=2—=v 7T b
Starter shaft

Qp—

LL>F
L Wrench
1.52.0253.0

<

<A FARTA/N—
()

Flathead screw driver

e

I YyrZO0-=—KJL
REA

IO AFEERICDHA
1]

For engine slow needle

Included only ARF
w/engine model.

I 22—52—H
Ny T U —12V

12V engine
starter battery

Iy 737e—+H
Ny 1) —

Engine plug heating
battery

2401-011 ¥1,470 (1,400)

JO-7373-F
Booster cables

2513-066 ¥1,050 (1,000)

E 0K —RC##

HIROBO RC Fuel For
Helicopter & Airplane

15% = hOX & > (F 1 IL#120%)
15%Nitromethan (approx.20%oil)

2515-200 ¥4,200

(4,000)

EyFsr—o

2513-040 ¥2,940 (2,800)

R
Fuel pump

i

ICI BRI E -5 —
Engine starter

2513-069 ¥6,090 (5,800)

I>J23075R
Engine 30 class

Phillips screwdrivers

2513-044 ¥315 (300)

BafEEES
Instant adhesive

x>0y 7H|

Oy RI> RR2F
Rod-end (ball link) pliers

01.2,01.8, 2.0

2513-042 ¥840 (800)

L ICHAELRTE | |Tools necessary for assembly
¥ HAMEE (Fi4RfEHE) * The prices in parentheses are the prices excluding consumption tax.
FRIAN=—KIN | STFRCF =y IN— hy&—F47 |+FLLF = A A AV
Large and small Long-nose pliers | Nipper Cutter knife Cross wrench Pin driver Scissors

e

2513-045 ¥840 (800)
(#@E/Curve)

2513-046 ¥630 (600)
(X =/Mini)

2513-041 ¥3,675 (3,500)

KT (BHFE) 2515-146
For woodworking

(low viscosity) 2515-146
¥1,575 (1,500)

AR (FHfE) 2515-147
For woodworking

(medium viscosity) 2515-147
¥1,575 (1,500)

MEEMAA (K1) 2515-148
For impact/heat resistance

(low viscosity) 2515-148

¥1,575 (1,500)

B/ (FHE) 2515-149
For impact/heat resistance
(medium viscosity) 2515-149
¥1,575 (1,500)

242 (H34E) 2515-150

242 (medium strength) 2515-150
¥945 (900)

262 ( S4fE) 2515-151

262 (high strength) 2515-151
¥945 (900)

FE—F A
Hobby oil

gl

2515-003 ¥315 (300)

IR*DEEE
Epoxy adhesive

RAELF
Allen hex socket driver
1.5mm 2513-054 ¥945 (900)
2mm  2513-055 ¥945 (900)
2.5mm 2513-056 ¥945 (900)
3mm  2513-057 ¥945 (900)




b5 EEFILEIRAE

Useful tools

¥ BOAMEIE (Fi4RfEHE) * The prices in parentheses are the prices excluding consumption tax.

7I7L>F  o513.005 TIARA =L 2F [TL— KYFR— | Ay RICKRSAN— Oy FI>RrU=— NyFY—Fxvh—
Plug wrench 45 o5 (2,500) Fly wheel wrench Blade support Rod-end (ball link) driver | Rod end trimmer Battery checker
2513-026

¥1,050 (1,000)

251

&

3-035 ¥1,029 (980) | 2513-039 ¥525 (500) | 2513-024 ¥630 (600) | 2513-075 ¥1,260 (1,200) | 2410-003 ¥3,465 (3,300)

* The prices in parentheses are the prices excluding consumption tax.

e o TIAfMAE
:(IJod: u?\‘ame% (BifkfiiE) F3 gﬁemarz
Unit price in yen
o515.019 | RCT T X5 — 945 BNOBREEODPH LI —EILTES Ty AR 7Y —F—
R/C Glaster (900) A cleaner that includes wax that lets you wash off the dirt and polish all at once
2515-119 RCHEZ ) —F— 1,050 TA—ICICRBRVY) A CBROESEICITERHEE LA
R/C Degreasing Cleaner (1,000) Cannot be used inside the glow engine or on silicon components.
2515-120 | RCPNVA—NZTL— 1,260 JO-IXTCABRYS ) ICEBMICHERERET (BRATRAD
R/C Alcohol Spray (1,200) Can be used inside the glow engine and on silicon components. (Not fit for drinking.)
2515-121 RClEcWEWELRTL— 1,890 MATIT7—TIEZY) 2—RkE
R/C Dust Blower Spray (1,800) A strong jet of air that blows away dust in a single shot.
RCAHZTL — 1.890 BRMICY A FRBEICAH, TV 0F—N—k— b Zv A RNy T —O2RGENCHER
2515-122 RIC goolin Spra “ ’800) Cools down to below zero in just a few seconds. Perfect for the quick cooling of overheated
9 Spray : engines or Ni-Cd batteries.
2515-123 | RCTURZXTL— 840 hELHVWT YR EEEICHOK !
R/C Grease Spray (800) Grease that doesn't drip. Great for vertical surfaces too!
R CBhsERBX 7L — 840 x5 R 428
- i > & U 7=BhsEEiEHE
2515-124 g’/)?a;\ml-rust Lubricating (800) Anti-rust lubricant that leaves the surface smooth and not greasy.
37|
O N Names of each component
T—NV7L—F
Tail blade
A TL—=F

Main blade

A =% —~v K

Main rotor head

Frvr

AZEIAF =T L —F
Stabilizer blade

T=WVT—h W
Tail boom /
(<) ,
P ( il 2 A

Vertical tail fin (stabilizer)

AP RE
Horizontal tail fin (stabilizer)

T=IVT—LTL—A
Tail boom brace

X7 T
Muffler

Axy R
Skid

10




2. ¥HiI¥E Assembly

1 ILAN—4—L/N—--TJbO>L/N\—OHIL
Elevator, aileron lever assembly

(@ (mm

M2X8PH .....cccoovvviiiiiiiiine 5

© O

B5R = IV 5 ’ . .
Z—FLEs ARILNX=%—1 v
¢5 ball FILE ~92X15.8 ) A-tj};‘pc elevator rod

o —— Needle pin 2X15.8 / \

#2X158=—FILEV .. 1 &

$2X15.8 needle pin
NIN

75 —5X8X2.5 &
@ Collar 5X8X2.5 ﬁ%’\/k

[ e Al VA
Elevator lever

EV ¥ 704 oo 1 PN \(\
E-ring ¢4 M2X8PH N
/ N
g5 K — L }@\\
@5 ball
79 —5X8X2.5
H T —5X8X25 oo 2 Collar 5X8X2.5
Collar 5X8X2.5 6 -
S J /
E) » Vg4
E-ring ¢4

2EMAILTET,
Two must be assembled.

Ty LN—
Aileron lever

@57 — v
@5 ball

%
(@ Q
il B
¢ M2X8PH

ILR—=F— %7 |
Elevator shaft

Main frame assembly — | —
é N xrvioys M3Fu b Bre g8Xe19X6
€ | | - ek M N“t(
©
M3X26ILA Y 6 —
M3X26 countersunk screw @\ ‘

»

=

@ | \
@_ 43
M3XI12IITS oo 6 Gy

M3X12 countersunk TS \@ QA @/Brg. 9BX0I9X6
@ lll/'/\_l el M3X2611
M3F 7 b 6 ) il Elevator lever M3X26 countersunk
M3 nut // / 5
9,
%\ ” /‘ W
( ‘ S
S0 @,
9 © 2
& |l S |0 | "
I O
I3 qh\ Brg. g8X¢19X6
Brg.g8X@19X6 ....ccoevveuennenne 3 >
- J o

( ﬁ / N
A4 T L—24([R)
Main frame (Right)

M3XI12IIITS
M3X12 countersunk TS

Yy A4uaxwy b
Gyro mount

AA 7L —L4(L)
Main frame (Left)

M3X121ITS
M3X12 countersunk TS

11




ALy hEY FLI/N—EBOEIL

Collective pitch lever assembly
-~ ™\
@ @XSXSXXX] M3X14PH
M3X8PH ....oooorveerrerrerinn 2 FW ¢3X@¢8X0.5T
@ Gm 717 —3X6X5
Collar 3X6X5
M2X8PH ..o 1 < FW 63Xg0X 1T
() g} G4 al 7 FEyFLN— (R)
g Q Q Collective pitch lever (Right)
G5 =V 1 5
5 ball S
© f
M2F 7 b oo 1 >~
M2 nut M3X8PH
@ l:] FW ¢3X@g9X1T
7T —6X8X3.5
T —6XBX3.5 o 2 Collar 6X8X3.5 /
Collar 6X8X3.5 _ \\\\\\
# 7 —6X10X3 A FW ¢3Xg9X1T
@ Emm Collar 6X10X3 /@\ 5 —3XEXS
A Collar 3X6X5
M3X14PH .....ooovvvvverenn 2 55 —6X10X3 : s FW 63Xg8X0.5T
@ Collar 6X10X3 AN SGE
ALy PEYF LT b f”\ ﬁ 7 M3X14PH
H T —=3X6X5 oo 2 Collective pitch shaft > N o8
Collar 3X6X5 % —6X8X3.5 ™ b
Collar 6X8X3.5 %?
Iy FEyFLAN— (L) M3X8PH A
Collective pitch lever (Left) FW ¢3X@9X1T
V7R S 11) B 2 2| s
@5KR— )V
Collar 6X10X3 M2F v K @5 ball
@ H M2 nut “’\
TOREMMLET, 49 M2X8PH
FW ¢3X@9X1T ... 4 Use the lower hole. o
FW ¢3X@8X0.5T .....ovvvrenn 2
e Y
M3 ~ X
4 | [ #FE 7 om
Fuel tank assembly 22.5X50 > 1) A N1 FREESEIY > T,
AL T TN, A
Ve ﬂ ~N Cut the 02.5X5 silicon pipe as shown in Fig. 4. Fuel tank
FW@5X@10X1T ... 1
2 38, T92.5X5X150
Silicon pipe ¢2.5X5X150 ‘
pd \
\{
FWg5X@12X0.8T.................. 1
7 N N 4
PREL Y 7=y T
\ / Fuel tank nipple _
M5F 9 P e 1 S T EE T Q@ RS © 7 4 )
\MS nut ) Fuel tank cap Fuel tank sinker

) 3 U84 T$2.5X5X90
Silicon pipe 2.5X5X90

%

TaA v AT
Joint pipe

"
="

M5 v K
M5 nut

)3 v 8 7'92.3X3.6X75
Silicon pipe ¢2.3X3.6X75

FW ¢5X¢10X1T

FW ¢5X¢12X0.8T

12




5 Y —R< 2 O
Servo mount assembly

© [

M3X121TS .o 6 F—FKvv oy FE—F

M3X12countersunk TS Servo mount support
H—FK<7 b

% o
°S, Dy
3 >
\ 5
. Servo mount

M3XI12IITS
M3X12 countersunk TS

ATV R VRN
Front frame

M3XI121IITS
M3X12 countersunk TS

6 XL TU—LOMEIL — Il —
Main frame assembly — Il —

© [nm

M3XI2IITS ..ooveveieree 10 M3XI12IITS
M3X12 countersunk TS M3X12 countersunk TS

T MBXI2IIITS
M3X12 countersunk TS

Wk s oo
Fuel tank

13




2 | [ 21> Fromst
Main gear installation

/© S I )
M3XI16CS oo, 1

O WM

M3X3SS

M3ﬂ- ATV b 1
\M3 nylon nut )

A 7 & Caution

YAy s
Mast lock

q
M3X3SS

L

XLTZAREVHIEVE[EY LS, v XAV V%
3B UM3X3SSTHEDT T E T,

Completely raise the main mast, insert the mast lock,
and fasten with an M3X3SS screw.

AL VA NEF]SIXY
EiFz,

Raise the main mast.

T L‘JS Z) o
Completely lower the
mast lock.

YA bhBVI

YA Ay I EVno T '
_—" Mast lock

=)

EXAMETICHEUPBEVE,
Note : There is to be no vertical play in the mast.

A i & Caution

A4 <A R

Main mast

ULobh) EfMTIT TS ZE 0,
Tightly fasten.

M3X3SS

A4 EY

Main gear

M3F AT b
M3 nylon nut

M3X16CS

8 74y a7 MEROREIL
Wash-out assembly

254 FTaY Y

- h i

@ Gm Slide block
M2X8PH oo, 2

7 —3X6X5
@ @ Collar 3X6X5
BS5R = IV e 2 FW ¢3X08X0.5T
5 ball oA8ED,

M3X10PH
@ G&XSXXXXSXX] M2X8PH
M3XTOPH oooroeeeeeere 2 95—l
@5 ball

o I:l 7*‘7?‘/177]\3:/}‘D‘*)1/7“L\

== FVE Y g2X118........ 2
Needle pin 2X11.8

© []

17 =3X6X5 oo 2

Collar 3X6X5

FW ¢3X@8X0.5T....ccvvevennne 2
- J

FIVT AT — LA
Radius arm

—— FILE ¢2X11.8
Needle pin 2X11.8

Wash-out control arm

A X & Caution

JAy AT AL FOA-ILT— LA
DEEITEELTLEEL,

Note the orientation of the wash-out
control arm.

14




JL—RNERILE —O#EIL

Brg. 5X013X4

X2EMAIMLTET,
Two must be assembled.

N

M3X8TS h 7 A-2
M3XSTS truss-2

Blade holder assembly
@ h @57R — )V
© B ¢5 ball
M2X10CS ....oovvveerrecrerenee 2 N FL— KL S —
@ @ o~ Blade holder
. M2X10CS
G5 = IV e 2
@5 ball \%’
M3X8TS b 7 A2 .. 4
M3X8TS truss-2 Brg.¢5X¢13X4ZZ
717 —9X13X6
@ Collar 9X13X6
Brg. ¢5X¢13X4Z7Z ................ 4
05K — JVELV) {$1F (L &
05 ball mounting position
P D FRAFFHER T 5o
= The inner hole is the standard position.
AT —9X13X6 .o 2
Collar 9X13X6
- J P
Standard position

10 A—/TL—RK&KILE —EROFEL
Yoke and blade holder assembly
4 N
© |
FW ¢4X¢9X0.8T oo 2 Yoke
§ =
M4FAEYF Y b o 2
M4 nylon nut
75 —=5X8X5.5 cooeoeerrerernnn. 2 )
Collar 5X8X5.5 s =T
@ Center hub
................................ 2

M3X8CS
-

7 =)

G
N
A iz % caution 5yt T
Damper rubber
MaFsO2Fy MIEAASSREET
Lol EROHET, 71 F —5X8X5.5
Collar 5X8X5.5

Tightly fasten the M4 nylon nuts from
both ends.

VT AE Y RV

Feathering spindle

M4 nylon nut

G
%
/

M4F A1 F vy b

3 & Caution

JiH F

AoN—dLHFIA—-I 5 H
SEROBVEDICHEDA A
WEDFT, Lohl) EML
ﬁ& i TQ

Apply a small amount of oil
to the damper rubber and
completely push it in so as
to prevent it from protruding
from the yoke.

FW ¢4X¢9X0.8T

=




¥ — Y —EOHEIL

Seesaw assembly
4 N tyy =T
@ E| M Center hub
o O
R G) S 2 AN A& B
Collar 3X7X3 \ 77 —=3X7X3
N Collar 3X7X3 65 HR—
@ B ®/ FW ¢3Xg9XIT 95 ball
7T —3X6X2.6 oo 2 ] O/ _
¥ J —3X6X5
&
Collar 3X6X2.6 @/\ % QXX
@ ) /@% FW ¢3X¢8X0.5T
S —336xS ) BT —3X6X2.6 /% G\/
T3XOXS i Collar 3X6X2.6 G M3X12PH
Collar 3X6X5 R
M2X8PH %
@ IXLYTT A
FW ¢3X¢8X0.5T | Mixing arm . .
A 7 & Caution
FW ¢3X@8X0.5T .....ccoevenene 4 M3X6PH
=V —DBFmEICTEES I,
@ H Note the installation orientation of the
seesaw.
FW 63X@9X 1T oo 2
N Y
A — s —r
12 A2 A4 Y —EDOHEIL
Stabilizer assembly f
B
a A A=B={7132mm
@ @ A=B=Approx. 132mm
B5R =V 2
@5 ball
M2X8PH oo, 2
MAXASS oo 2
M3F 7 oo 2
\M3nut ) HIN—T £ )V L

A X & Caution

ABESGAY—-TL—-—RKERXAE
ESA4HY—a> b A—-IT—L
IEFITTHB &,

The stabilizer blade and the
stabilizer control arm must be
parallel.

A ETAHF—N—
Stabilizer bar

Cover film
M4X4SS

M3 mat

AT ER B yIN—
Stabilizer stopper

¢5K— )V
@5 Ball

M2X8PH

AZEaAy b= VT — L
Stabilizer control arm

A i & Caution

BN RE >S50 After adjustment, set
v 7B TEELE T, with thread locking

ZABETGA Y —TL—RFONFT L XERY BOAIC
T—THEEBNTHELTEZY,

Balance the stabilizer blade and apply tape on the
lighter side to adjust.

16




13 O—42NY NEITA Y227 NRIZRT v 27— FEROBRST
Rotor head, wash-out and swash plate installation

@W

M3X18CS .............................. M2X12CS

&‘ EX ¢5 — VH=6.5
~ ) /A EX ¢5 ball H=6.5 0% MIXSCS
M3F AT YF Y b o 1 VAN
M3 nylon nut /%\ A
2
@ mmm xS O st

M3XI41ITS .o 1 EX @5 ball with stand
M3X14 countersunk TS EX g5 K — V&t

@ @m EX ¢5 ball with stand
M2X8CS oo 5 %
O Brmmm p~

EX ¢57°F — )V H=6.5
EX ¢5 ball H=6.5

M2X12CS ..o 2
Dj] M2X8CS
EX g5 = VA e, 5
EX ¢5 ball with stand .

EX ¢5°8 — Va4
[jj] EX ¢5 ball with stand
EX ¢5;K—J)VH=6.5............... 2

AT vy aT L — kAssy TIGHLI G

Y, Swash plate assembly Factory-assembled

EX ¢5 ball H=6.5
-

T7yIN—=TL—F

D120°DRILFEH
LEEA,
One-third of the
Upper Plate bore
is not used.

M3 FA )y b

M3 nylon nut

Center hub M3X14IITS
M3Xl4 countersunk TS SUTRAT—LEBTRATY 2T vIN

—TL—FDRVHDER Y MMIEY)
FTLEZ N,

Make sure to install the radius arm to
the longer pivot of the swash upper
M3X18CS plate.
FTUT ATy
Radius block

T AT b
Wash-out

Radius arm

A7y 2T L—h
Swash plate

12mm
e Smm  90° /\
XA YA | | ) £
Main mast
<A MR
Mast hole
\_.

17




14 T —Ibx Y —ZXOHiL
Tail gear case assembly

/@Gﬂm 2\

M3XI2PH .....ccooovviiiininne 3
1

@ (|

M3X20PH .....cccoovviiiriciinne

7 \

i\

M3F AT F Y b o 1
M3 nylon nut

@

T=NVFYT—AR)
Tail gear case (Right)

A * & Caution

HART—=)—pBLED LS IHED
CHTEICERLTLES L,

Make sure not to over fasten so as
to let the guide pulley rotate freely.

.‘7'.—
Tail gear case (Left)

A ¥ & Caution

BAILTNIVNE, HUBFAEY ., &2
LEWVWTCEZY, BREBEOFRERET,

Do not bend or scratch the timing belt in order to
reduce the risk of breakage.

Brg. ¢5X¢13X477 PRI

Timing belt

Brg. 95X¢13X4Z7Z

A KT =1 —
Guide pulley

< M3X12PH

M3X20PH

— )V FY 7 —A(L) M3X12PH

Tail housing

> JEBD#AIL
assembly

/@ 5 W

MBX16CS oo 2
M3F AT F I Mo, 4

M3 nylon nut

@ (oo

M2X10TS-2 oo, 4
@ (o

M2X8PH ..o, 2
YR R N 2
M2 nut

1

EX ¢5 R = VAR o 2

EX ¢5 ball with stand

]
© &

Brg.g4X9A 7 A b .. 2
\Bearing ¢4X9 thrust Y,

A X & Caution

M3 FAu gy b
M3 nylon nut &
M2+ v |k
M2 nut
Y N
£

EX 05K — L&+ L
EX @5 ball with stand\é?

~

F=ITJL—-FOmMEICEE
LTLEEL,

Note the orientation of the
tail blade.

A * & Caution

F=ITL—RPECECRE
BRSO AT SN,
Fasten in a way so as to let
the tail blade move freely.

M2X8PH hg

Brg. g4Xg¢9 A 7 A |k
Bearing. 4X@9 thrust

T—NV7L—F
Tail blade

. M3X16CS
(ﬁ 1%\ ‘
=<

T—=NWNTT T
Tail housing

A i & Caution

T=WNTT T O

Tail housing

NEOKE W)

Larger inner diameter

Brg. ¢4X¢9 [V =S
LJ A7 AT c—=
Bearing ¢g4X@9 s

thrust F

WEDNE VT

Smaller inner diameter
Sl

Grooves are on the inside

PF 7)Ao TLIZE D,
Make sure to apply grease.

18




F—ILI\NG

16 Tail housing

D
installation

> T B OB

p
© [Emm
M2.6X8CS

O [

M3X5SS .o 1

© (1

EX g5 = VA e, 1
EX ¢5 ball with stand

© (m

A FEM3X63 . 2
Guide pin M3X6.3

Ol

7 ¥ 2.4Xe8X3
Bushing gp4X@8X3

O |

\FW #4Xp6X0.5T............o..... 1

A X & Caution

T=NVT=)—=Tx 7T}
Tail pulley shaft

T—NVEyFTL—}
Tail pitch plate
HIk 7 AT
Factory-assembled

adhesive.

<kUEY,

v 7 bDKEAICEDETHDAD,
PBExIOY TREFEAL T LS,
Align with the shaft’s indentation and
fasten. Make sure to apply screw lock

T=NNT T T
Tail housing

M3X5SS

F=NT =)= x 7k

Tail pulley shaft

TBHELFADHDIE. Ov 724 hTLoAW EAEENhTHET,
BURNTEIR. T—INTT L THENTYLT « TL—RNKRIVE - EDERGR
ZETHL, F43—FETHLTLEEW, BATAOY 7 21 MPEA. ROXT

The parts which are assembled at the factory before shipment are all fixed
with a thread-locking agent. When removing any of these parts, remove all
the parts such as the bearing and blade holders form the tail housing, and
heat them with a lighter. The thread-locking agent will be loosened due to
the heat and the parts will be easier to remove.

FW ¢4X@6X0.5T
T v T 2.¢4Xe8X3

AN
Bushing ¢4X¢8X3 \@

LN—=T1F —
Lever collar
HAKE I/M3X6.3/?

Guide pin M3X6.3

iy

A 7 = Caution

FT=NVEyFLIN—
Tail pitch lever

M2F v b

M2 nut
EX g5 K — V&1
EX ¢5 ball with stand

%{

5

M2.6X8CS

plate’s groove.

HARFE G, T—IWVEYFTL—bDIVICIEED
FHCWMIFITF TS ZZL,
Install the guide pin so that it fits into the tail pitch

F—IVT —LINA TORT

. 2 : M3 F o b
17 Tail boom pipe installation M3 nut’
e N
M3X25PH ...ccoocvriiiineennne. 2
M3F 9 b oot 2
M3 nut
J

A ¥ & Caution

HIAATSEEL,

T=WT—LNATDIVET—IVr—ZORFOMERIC

Align the groove on the tail boom pipe with the protrusion
on the inside of the tail case and insert .

M3X25PH

19




18 T —IVERD AT A 7 & Caution

Tail installation

2AB=B—hy T T, REZ—2—v T FODAH Y b
ICADHETMAX4SSTHEEL TL F&EW,

2. Unfasten the M3X26 countersunk screws and remove the ¢13 bearing
holder and pulley flange.

* I HEEREBELTDES Align the starter coupling with the starter shaft’s D cut
1. M4X4ASSEWADTAY =5 =y 7)) 7 &IITLET, and set with M4X4SS screws.
2.M3X26[MlEA%ZIEF L, ¢I3BRGELVY —, =V =T 5T
ZIETLET, JL
%In the case that a semi-assembled product with t =-m-_ MAX4SS
engine was purchased. 0-5mm — P
1. Loosen the M4X4SS screw and remove the starter coupling. —I A i

Starter shaft

AB=B—=hyTYTERTY T DOEIZ0.5mmIZEDFE
BEE->TL &L,

¢ N Make a 0.5mm gap between the starter coupling and the
G I Y boaring.
M3BX26IIL ... 6
M3X26 countersunk
M37 Y B e 6
M3 nut
© [ A i cauti
MAXASS oo 1 /£ B _Caution
@ ﬂ F=IWT—LNATDIJEAALTL—LD
ARRIOMEBICIZDAA TS &L,
FW ¢4X@6X0.5T.......ccceueneeee 1 Align the groove on the tail boom pipe with
the protrusion on the inside of the tail case
@ I and insert.
Brg.g6Xg13X5Z7 ................. 1
- % N MAX4SS

) Brg. ¢6Xp13X52Z

A = & caution 4%[5» B3
Bearing holder ¢13
375

Mounting direction ‘ T=) =TV
Pulley flange N car .
iy Pl flane Iy—ty FHA K

é S / Rudder rod guide

L @
YA I TNV b
Timing belt

Lower

NI A4 77 —1)—8T
Drive pulley 8T

M3X26llL
M3X26 countersunk

77w FN)
Clutch bell
FW ¢4Xp6X0.5T — &b
7)) A A
A% — & —iih .| Apply grease.

Starter shaft E

7 — )V Assy
Tail assembly

A ¥ & Caution

1. 3432 TNIVRE, FTA4N-%
TECHELT, B#LAEVEEICERY
7,

2N hDOEEFRERELET,

1. Adjust the tension of the timing
belt so that the two sides do not
touch each other when gently
pressed with a screwdriver or
other tool.

2.Check the belt’s rotational
orientation.

Tail pulley

FIA477=1)—
Drive pulley




19 | | T~ X EOMEL
Engine assembly

M3X8CS
- N %
© B A
77 vFTa—
M3X12CS .o 4 Clutch shoe
© Fmmm [EF5]
M3X8CS ..o 2 [Usage]
. ! \‘ | BI5E& Sold separately |
M3X6ILA Ve 4 , 2513-047
M3X6 countersunk screw { +ELoF
N J S os

) Cross wrench
) ¥630 (¥600)

|
& L o
@\1\747%7 MY U AHE)
@\Drive nut (included with engine)
M3XBCS JRREN FW g6Xg13X1T

(27 vFva—olt
FYEFHLET, )

(Use the clutch shoe
installation screws)

(=R
[Usage]

e mmmmt

LI7IAKRA =N =) 777 Y 2RHTET,

2. 75 A KA =Ny VO T4,
TIARA=NVEZ I rDEIZHDbETAIDPY->THY F
To 7I9A4AFA—NVL Uy F LRI DU A—D—HRDr 52
VX 7 MEEREFFHLCT, TV YOOI AT T, M
FTEIEEL TS (BEE L fifF by 2 150kef - cm)

3. K94 7F v BT E T,

FTEL U FER ST, TV VOMICNIA TSy b (Y
ATE) BRI AFT,
MOTEEBRL TS (B ffifk MV 2 150kef - om)

4. 799 Fa—%RUFITFE T,

[ BIZ= 5 Sold separately |
2513-035
T7IAL B =NV LT
Flywheel wrench

¥1,029 (¥980)

SR DN CTH E 7T ANA N30T T RL LTS
1. Attach the Cooling fan to the Flywheel. Flywheel for 30 class engine
2. Connect the Flywheel along the engine’s rotation axis. g=Nr7T7 v

The Flywheel’s screws are threaded to fit the engine’s rotation axis. > ° / Cooling fan

Using a Flywheel wrench and the maker-approved crankshaft fixture, &

attach the Flywheel to the engine’s rotation axis. Be careful not to 9, 9

tighten. tl.le screws too tightly. A tightening torque of 150kgf/cm should %A A& M3X6IIL %
3 Ze sufficient : g % M3X6 countersunk screw

. Attach the Drive nut. < g g
Use a Cross wrench to attach the Drive nut (included with the engine) & V%
along the engine’s rotation axis. Be careful not to tighten the nut too Q () i B Ay IS

tightly. A tightening torque of 150kgf/cm should be sufficient.
4. Attach the Clutch shoe
To disassemble, follow the above steps in the reverse order.

Engine mount

A 7 = Caution

774K A—NWRET -5 —%fF>TD
FRIITEZEA,
Flywheel cannot be disassembled
by using a puller.

IIVIREDT v v—%
EAL T S,

Use the supplied washer for
the engine.

AFGANT v vy —

(TP VIHBO b DI, HA
VTHENIWMD AL E5, )
Remove prop drive washer, prop nut M3X12CS

and thrust washer before flywheel, - -

clutch and clutch bell assembly.
754$;~w&§797%>1~u‘lyyywﬂuﬁLfﬁEL&wliuioicuﬁﬁféctﬁﬁ
4 FTY,

M, FTTIIARA—NVEELTHT, 77 F ¥ a—O LA RA TN 2T UFOK T, . -
BB YA XV — SETIRIVEHE L7y, MOEAIDENT79005mmbl T ThIULMES Y FeL,  BRILO0SImELT
FARS OB, 0oy Ty FLa— R, ISOEEIESE/: 25 CllAGDE S LR DA farou
BaheH ) £, ERICHAGDE THATRENDOD LW 2 ERL T S0, -0omm or less

It is important that the flywheel and clutch shoe are precisely assembled centered and straight on the rotation axis of the

engine’s crankshaft.

After assembling the flywheel and clutch components onto the engine, using a dial indicator, rotate the flywheel and

measure the flywheel’s, the base of the clutch shoe’s and tip of the clutch shoe’s run out as indicated in the adjacent

AFGANT v —
Thrust washer

diagram.
The acceptable run out tolerance is 0.05mm or less at the point indicated.
If the tolerances are off, start with the flywheel. First remove the clutch and flywheel and rotate the flywheel 180 degrees Q

on the collet and reassemble. If you get the tolerance, re-install the clutch and re-measure the base of the clutch shaft.

If you do not get the tolerance at this point, rotate the clutch shoe and look for an improvement. Take the better
measurement of the two positions and install the clutch shoe. Make sure when installing the clutch shoe, the shoe sits flat
on the flywheel and is easy to place into and remove off of the flywheel. Also make sure there are no burrs on the face of o =
the flywheel or underside of the clutch shoe as these may cause the clutch shoe to sit at an angle on the flywheel causing

excessive run out especially at the tip.

21




o0 | | T ~ERORLS
Engine installation

L=V 7 han—%EELET, 1. Set the cooling cover.

LYY rEEELE T, 2. Set the engine.

3779 —%@EELET, 3. Set the muffler.

4.3 Fa—TEPrEDMEICI) T L7, 4. Install the silicon tube(s) in its designated position.

A ¥ & Caution
I O & B ULATAERELSHImmTTCEAELE Y,

Set the engine approximately 1imm lower than the fully
raised position.

(© Bmm

M3XI12CS o 4
M3X121ITS
M3X12 countersunk TS
FW ¢3X@9XIT....ccoeiinnne. 4
M3X12CS
© F—ommmm FW 63X0X 1T . |
MB3X28CS .o 2 7= %777 LRI

Cooling fan cover

© [

M3XI12IITS oo 4
M3X12countersunk TS
\ J /
M3X121ITS

M3XI12[MTS
M3X12 countersunk TS

M3X12 countersunk TS
Fy 7Ly —
Carburetor
M3X12CS
il 2 ~ M3XI121ITS
1 A M3X12 countersunk TS

=2 B
Fuel tank
with
weight

@
WRET7 1 v — (BI58) :

Fuel filter(optional extra)
2513-038 ¥315 (300)

RBRT7 1V 2—DFERESTIHOLET,
The use of a fuel filter is recommended.

M3X135PH

Z—-FIE—BRYEBTLTICI U BETIL—LAIC
HARAAZRICBERMFT T ESWL,
Remove the needles temporarily and reinstall them
after attaching the engine to the frame.

Manifold

A i & Caution

DIV FNVOBMETL DD v T MY

—EHE AL ICHEBLET, Q-7 HL 5 H
Adjust so that the clutch bell’s axle is € e Pre-assembled
aligned with the engine’s shaft. M3F v b M% 83;1{ b

M3 nut 7

L2274 PTHNT=DRY BV ERLLHEIT, Ny 7VE0) ¥ 7 a2hb LT
BLTTSV, ZOBEIE, v~2F =V FEYF ALy —DMicyyara—F>
THEIHE ST —IVLTFE W,

If more power is necessary for flight in the air, make adjustment by taking off a baffle and O
ring. If baffle and O ring are taken off, apply silicon caulking agent to seal the muffler.

22




T T 4 XY OMEIL

21 Landing gear installation

M3X16TS-2

O [

M3X5SS

TYTFNRAT
Antenna pipe

<JaqI I I nBa>
<In the case of an engine with recoil starter.>

‘ 2293201111%\

Approx 20mm

M3X5SS

\/E

M3X16TS

e N tS)
© (Jmmm —_—
1<\/I3X12PHHE;.> ..................... M3X5SS

IUUN v KT
(lnluded with engine) M3X16TS ?kii f/0 o]\t 77t
@ M3XS5SS
M3F Y M 2
M3 nut .o .
(2o 448) AF vy FINA T
(Included with engine) Skid pipe
® (mmme | ., |
MBX16TS2 oo $£;£;;7#¥/7 <YILARICT L 0EE>
@ :I <In the case of an engine with recoil starter.>
M3XI10TS-1 oo 1 :S;//
M3BXI2TS-1 e 1
O M)
M3XS5SS e 4
- J
Starter knob stopper i
A
M3X5SS (3 #FHBEIEBL TS LSV, HHBES M3X12TS
EXTVPMDEL BB EFHYET,
Make sure not to fasten the M3X5SS screws too M3X12PH
tightly. Over fastening may cause stripping of the M3X10TS
threads. M3X12PH
— - =~ IARF EAEH
22 T'—)l/7 '—A7 D—Z’&B@%ﬂj Epoxy adhesive
Tail boom brace assembly

©

M2.6X8CS

%
M2.6X8CS .o 4
/ jgzexscs
M2.6X8CS
F=NVT—=LTL—R
Tail boom brace
LR F RG] % M2.6X8CS

Epoxy adhesive ‘/‘q"\\

%

@

T=NVT—=LTL—RAF—3IF)
Tail boom brace terminal

23




o3 | | EROmA
Tail fin stabilizer installation

=

M3XI2TS .o

M3X12TS

Horizontal tail fin

75— AN -
Rudder guide

M3XI12TS

KFERETT 7 v b
Horizontal tail fin bracket

T=IVT—=LTL—A
Tail boom brace

/'

A ¥ & Caution

ChETORMFIETRTORIH, BEICHDAE
hTwanr, BELTCESY,

Check that all screws installed to this point are well
fastened.

24




Servo installation

B — RO

[4

|

20

2.6X16TS (FE&AS) ...
M2.6X16TS (washer attached)

@ (o

M

M2.6X16TS (EE&:A)
M2.6X16TS (washer attached)

]
S
]
<
AN
H

—
S
2
5
>
2
8]

Ay MV
Throttle

oy

Aileron
55—
Rudder

& Caution

A xz

&= Caution

Azxs

P—RKOMEITEBLT

&L,

Note the orientation of

the servo.

FTOFEHMFTIZTOX Y MHFO2FhBEVESIC, &

BLTCEEWL,

Fasten the screws making sure not to break the

grommet.

25



o5 | | BfE# - ¥+ 1 OO
Receiver and gyro installation

24y FOBRFITH
Switch installation

\
(o) ’ %
O —o& —— 1 4

A

A4 7L—24 (R)
Main frame (Right)

A ¥ & Caution

SHAADNT—REXL T L —LEPEBRLEVE
IITEEL TR,

Make sure not to let the gyro case come into
contact with the main frame.

A ¥ & Caution

A0 Y -BICEBMEIRASHDET, Tr A
OQBUREREAE ICHE > TRYUMFIT TS £ &L,

The gyro sensor must be installed with the correct
orientation. Install it according to the gyrols
instruction manual.

Uy A at =i
Gyro sensor

i 7 — 7

A X & Caution

F—TEBUFTBEIC, BRI BEBADFNEE
FTAHTHER > TL &L,

Before applying tape, make sure the surface is
wiped clean of dirt.

A 3 & Caution
ZEHNY T —FHQESN—T 4+ —LEEIZGHAH.,
TLN REHETTEEL TS EZWL,

Load the receiver battery after first wrapping it in
rubber foam and fastening with a rubber band.




f — R OBIEHER

26 Servo movement check

A 7 = Caution

EEICADRIICKEBRADON Yy T U -—DOFEEEIT>T
&V,
Before starting, recharge the transmitter battery.

ILR—%—
P NA

54— ||7 ﬂ'—ll_' \—‘ ES AP
I O O Vet
gt

A 2 A 2
7T O— (ZAg—)

20y MV&YE v F

Throttle and pitch Elevator
High Down

Aileron
Right

[X
Low (slow)

E—KlI. E=FIIZDoWT
Mode | and Mode Il

IVa =R
Aileron servo

A 7 & Caution

BEHEFRS/FEDOBZEIE., XEHROUN-IXXS v F &Y
VEZT, BEDEVYEICEDICEY FLTLEEWL,

If the rotational direction is reversed, change the
transmitter’s reverse switch and set it to move as
indicated.

ILR—F—H—FK
Elevator servo

-

L:i}
Front

7 v 7 Up

[

75
Rudder servo
s
Top view
Yy F—FR
N4 - High Pitch servo
®
D _|[|O
©,

0}
Front

e}

i

AWy Mt—iK
Throttle servo
5 77

Side view

A X & Caution

EICE>TEERDIT ¢ v 7 ERDELEDEDVELY ., TOM
HEDEEE—FNI/E—FNEELERVET, BEATIEE—NIZE
ALTWEY, E—FNEEHICT7AVARI—0OvNEETHER
ShTVWET,

E-FIEE-FIOEWE, ZOY ML (EvF) EILN—4—
DIEERIET DRERDAT 1 v VNBIFEETELDRTT,
The way in which the transmitter’s stick and rudder controls
are organized differs from country to country. The two types
are called Mode | and Mode Il. Mode | is used in Japan, while
Mode Il is mainly used in America and Europe.

In Mode |, the elevator control stick is on the left, the throttle
and pitch controls on the right. In Mode I, this positioning of
the control sticks is reversed.

H—FK, Vv10, BEEOZEBRADEREIX —H—, RV
BADHEEICKUERVET, EHBATICR > TERREIT-
TLEEWL,

The wiring of the servo, gyro, and power source to the
receiver varies depending on their respective makers as
well as the way they are assembled. Install the wiring
according to each instruction manual.

27




o7 | [O= 32—~y FBOUS7—3
Rotor head linkage
4 N
@- AFEITAHF—ar ba—ay ¥ EyFay K
I Stabilizer control rod Pitch rod
Ty FLY N o 8
Rod end

Gl

Oy NI FM2X125 ... 4

Rod end M2X12.5
- J/ Yy sy K
Pitch rod
TTNVY T
Double link

SR Aar =

Mixing arm rod

A X & Caution

SR N=
Mixing arm rod

e
— i
T . ‘
ZREN AFEIAF—arra—)uay R
Stabilizer control rod

{
@—f@

TyITNY)
Double link

EvyFOy FKEx142TL—RFERF#E. EBICEY
FER->THRAEEZLET,
After installing the main blade, measure the pitch
and readjust the pitch rod.

YyFoy FeEy b)

Pitch rod (2sets) 12mm
CCEL @

| | #J2.5mm
T Approx. 2.5mm

oy FIX 2 FM2X12.5
Rod end M2X12.5

AFZEIAF—arta—)ay FQty M)
Stabilizer control rod (2sets)

25mm
O CE= ] |
c #J11mm

Approx. 11mm

IFT U720y FQEY M)
Mixing arm rod (2sets)
40mm |

| #728.5mm |
"™ Approx. 28.5mm

28




nsolsr—o
Aileron linkage

e R ynaruay F (2ty )
Aileron rod (2sets)
@-I | 85mm |
IR |
Ty FLY R o, O Y £ Y s o PR S ;
Rod end IS I
@ (fmmm | #/72mm |
! Approx.72mm !
M2X10PH .....ccoevviiinnne 2
O B Jox
M2F 7 b e 4 WY {\
M2 nut { T?g S{@? M2X10PH
@ @ yraray K NI 4 ).
g5 A — L Aileron rod 4 9 5K — )L
95 ball o270
N @5 ball

E— NI
Mode I

E— NI
Mode 1T

yayay k7
ileron rod -

@ >

A5
A N a3
Cut out any
unnecessary
parts.

M2 nut
#711mm
90° Approx. 11mm
.\
@ ()K‘ D
SN i |@
i

FEBOI VO AT Ay 2 E M) AN — TN

BT ERMERLTLZE N,

Check that the transmitter’s aileron stick and trim are in

neutral.

REBOAT 4 v 7L M) A= 2— T IVORE, HEK
WHPORTAT Yy a7 L — DK FIZR 5 LI,

Ty FOESZHELTLZ SV,

With the transmitter’s stick and trim in neutral, view the unit
from the front and adjust the length of the aileron rod so that

the swash plate is horizontal.

K-

Horizontal

K

Horizontal

® ®

°® }g?%%oéh_=2255§%::
© —

o @ © 1 1

® ©) & L

® S

® }‘D #J




ILAN—EZ—DY hr—%

29 Elevator linkage

Elevator rod

O

Oy FLY P o 1
Rod end

ILAR=%F—1y R

74mm )

#768mm |
Approx.68mm

RERWHEN v b5

Cut out any unnecessary parts.

A
@ ,r////fts//
=277 ANT Q777
® ae)
#11mm

Approx. 11mm ‘
90°

¢ 18K NS A TRERIT 5,
Make holes with the ¢1.8 pin vise.

¢ - —=

\ Oy Fid, ¥—KRE—-CFHLDELALTT,

Insert the rod from the bottom of the servo horn.

E— NI E— NI
Mode I Mode 1T

EEHROTLN—F 2T 4 v 2L M)A Z2— T
Wb LR L T 28w,

Check that the transmitter’s elevator stick and trim are in
neutral.

EEEOAT 4 v 7L ML= 2—PTLDLE,
BAEMEASRTAT v a7 L= FAKRFICE D &
IICTLR=F 0y FORESEFEL T S,
With the transmitter’s stick and trim in neutral, view the unit
from the side and adjust the length of the elevator rod so that
the swash plate is horizontal.

@Q

‘."'/2.!‘_9 EX:

Il R=F—1y K
Elevator rod

AF

Horizontal

ey AN

o)
1O ) — O © = %

%" S




30 ALy 71« 7EYFOY =2
Collective pitch linkage

aL s My Fuy K
@-I Collective pitch rod
49mm |

Ty FLY R . 1
Rod end [ S

[
| #J43mm |
! Approx. 43mm

ANELREFE A Y T B,

Cut out any unnecessary parts.

#5°
Approx. 5°
T r/,-'—~\\| ]
° I 11mm
@ Approx.11mm
Y/

(¢}

® ®
@4 @

918K Y INA ATRERMT 5,
Make holes with the 1.8 pin vise.

aLy rEvFuy R
( Collective pitch rod

- A\

@ = o=

Oy N, y—FRE—rFEHLYEZLAART T,

Insert the rod from the top of the servo horn. / > ’\
D

Futaba JR

EE#EOZOY MIVATF 1y ERMNILDNZ2—FF
WICHBEEREL TS B,
T, COEEXEREHOEYFH—TI350% 0. T

—5—3— DML OBATAALE A, AR ol
Check that the transmitter’s throttle stick and trim
are in neutral. In this time, do not input the humeric | 3 ' 777

value of data sheet though adjusting that the
transmitter’s pitch carve is 50%.

i I % |
Ollilomollc S——

— — — — pprox. 50
E— FI £— FlI
Mode I Mode 11 o
REWOAT 497 LN ARZa—ETLDLE, © LY b E Y F LN
L7 P FLN=DKFEICRLEIICTIL Y Y ® Collective pitch lever
77Uy FORSZMEL TS, o C(Q)J/“

With the transmitter’s stick and trim in neutral, adjust the
length of the collective pitch rod so that the collective pitch
lever is horizontal.

aLs rEyFuay R
Collective pitch rod

31




Throttle linkage

r— ]

Oy R7YXYAY — ... 1
Rod adjuster
-

[ )

MS nuts.)

Z2ay hray R
Throttle rod
| 80mm |
. 0\;.
g
o0
111.5mm |
I |
| 125mm |
[T dj
e ATy PVLAN=Z0y F7 Vv A5 =2 W17, FX¥ 7Ly —2LMICLcLE& By FTIUv R
=20 =) 7T 7 Y ANIHML VLI IZ, MST Y FERLOTHEL T2V, (%R

3, M5 FELoDD L0 T2 E W, )
Install the rod adjuster to the throttle lever and, by loosening the M5 nuts, check that the rod adjuster does not come
into contact with the cooling fan cover with the carburetor fully closed. (After adjusting, completely retighten the

Gl

— — =

OyRT7 v Ay — H L:—‘
o ® °© Rod adjuster

& TR0

L DORE
., Fully-closed

—] + position
13mmi /f#\ Do . ‘ o
E—FI E—F1I Y 5 S ORLE
Mode I Mode I Full_{f'-open
position

EEEDOAT Y NVAT 4 v 7= 21—
FINWICHBEZ LR L TLEE N,
Check that the transmitter’s throttle stick is in
neutral.

918 U INA A TRZRIT 5,
Make holes with the ¢1.8 pin vise.

@ = ==

N

Oy FiE, y—Fh—r ElL ) ELAAT T,

Insert the rod from the top of the servo horn.

i A
Ci®) [En i)

E-FI LB

K | Fully-open
| position

@@ En .
® ®

SPADALE
Fully-closed
position

EIKE)
ole

ARy RV LN— 7= YT HN—
Throttle lever Cooling cover
M5} v b
M5 nut

Futaba

EEBEDOAT A v I TIMNADLE, =R ITEEFP 2L 2VEH Ty FO
RIZlELT{Z3 v,
With the transmitter’s stick at full high, adjust the length of the rods without putting any

burden on the servos.

REEBEOAT A v 7 M) LR TNVAT—D L E, —RICAEI P 2L LWV E
) REOREAFTERARE (ATV,TRVL ADJLEPAZ &) %ffio CAT—fl0fEM%
AEEL T2 0, HRE(E0~80%

With the transmitter’s stick and trim at full slow and without putting any burden on the
servos, use the rudder-angle adjustment functions (ATV, TRVL, ADJ, EPA, etc.) to adjust
the rudder-angle on the slow side. Standard value is 60 to 80%.

32




32 '35”"—0)U >'7'—:/
Rudder linkage

(@l

Ty FLYF e 1
Rod end

F¥—arhu—)yay N L=842
Rudder control rod L=842

M2 rod end

W ] 457 A

Instant adhesive

— — O

J_\ HIROBGe

Bl.8Y Y NA ATRERT %,
Make holes with the ¢1.8 pin vise.

¥ —aritu—puay FPERAL—=XIZH LI I,
Sy =0y FHA FOMELHELET,
Adjust the position of the rudder rod guides to ensure the

rudder control rod can move smoothly.

¢ - —=

Ty FiE, y—FRh—CTFTHIYELAAT T,

Insert the rod from the bottom of the servo horn.

E— NI E— FII
Mode I Mode 1T

EREEOTLRX—=F L 20y PVDAT 4
vIZEMN)APZ - FINIIHBEILE
FEREL T 28 v,

Check that the stick and trim of the transmitter’s
elevator and throttle are in neutral.

Futaba JR

T—IVEy FLoN—
Tail pitch lever

T—NVEyFTL— |
Tail pitch plate

5

Top view

@ o @
OL' +, o ==
] o ®
o (- 4
oO o=
O
»

~
#911mm 90°
Approx. 1 1mm

ANELETE A Y TS

Cut out any unnecessary parts.

Za— b NVDRIZT =V Ey F LN—=5590° DAL E 2 56~8° fEAD L
roieMuay Py FTHELE T,

MO ETTOPHIHRETT . ERICT7IA b2 LTHELT T,

Position the M2 rod end so that the tail pitch lever is within 6° to 8° of being

perpendicular to the tail pitch plate.
Note: This is merely an initial positioning. You will need to make further
adjustments once you attempt actual flight.

33




BREDENEHESD

Rudder movement check

33

E—FI Mode 11

RS B 35
Check points

A
Cl

h
Oty

= Left” Right

voeH
Aileron

EE

i8]

ATy aTb— bR
tc ozl &,
When viewing the swash
plate from the rear of the
unit.

)

Elevator

—N— 2, < H

BE 7T

ATy yaTlb— batE
AT 25 Hz e &,
When viewing the swash
plate from the side of the
unit.

EXEB XA L%\
& EIE, Y- RoulEs
[A5HIZ o TwET,

PEERED 1) N — AR T
L MEEHET L &k
Do

ENO,

Left™ Right =

— g\

Rudder

TN =A% EhBH
AR

When viewing the tail case
from the top.

(FAEHOFHIE LS
FIILTLREE Y, )
If the movement does not
match the illustration on
the left, the rotational
orientation of the servos
is reversed. Switch the
rotational orientation with
the transmitter’s reverse
function. (Refer to the

ATy yaTllb—bER
AR

‘When viewing the swash
plate.

instruction manual for
each transmitter.)

Throttle and pitch

TrCEN b

AWy MV LoN—% 7z
L&

When viewing the throttle
lever.

XA 2T L— OB

34 Main blade installation

A 7 & Caution

A i & Caution

Fy MNIWBZABIEDD,FAOFy MIBES>TVE
To XvvTRX7V2—-OBUHPF1OCBAFETES
ETHOCATLEEY, XTPDBE ERMITHRICA A
PTL—FPRNTRATLEI RE, BhhEHZE
CYAREMDA H Y ETOTAZICHEREL TS &L,
Nylon nuts are used in order to prevent loosening.
Completely tighten the cap screws so that they touch
the nylon part. Loose screws could cause the main
blade to fly off when the unitis in flight greatly
increasing the possibility of a serious accident. Please
exercise caution.

Xy v TRIVME, 212 TL—FPEBCEICIREIC,
EADHIZFICHT T TS EZEWL,
Fasten the cap bolts evenly on the left and right so as
to let the main blade move freely.

( )
@ ‘ AT
MA4X28CS ..o 2
U@' 2 2

\M4 nylon nut

M4+ ATty b
M4 nylon nut

M4X28CS

34




35 EyFnRIVAE
Pitch measurement

l\(&(gz & Main blade

AG VT AP —N— %\E'}% ﬂk\\o

Stabilizar bar é{%g%f.;/%/w

1. A4 Y7L — PO 2 5 {80mmd &

\~ N CHILE Yy F =V EMMFT, AT
»\.’“";3)\ L= KR BRI T <250,
S \\K\B Install the pitch gage at about 80mm from the
N\ ;Q/L) tip of the main blade and point it towards the
#180mm S ’* . front of the unit.
\“
2EEHDOAT Y FVAT A4 v I REIPL, AT E T %
AF—N=L ¥y FFr—I%FATIL, RS N-HEE e
D EFA TSV, Wi B & X FEBIAITL T Front
WHEEDLHIIAL YT L — FOEMEBRCHD I
TS & XD EMICNNE T,
Move the transmitter’s throttle stick, make the stabilizer
bar and pitch gage horizontal, and read the indicated
graduations. When measuring, hold the tip of the main . [ L L
blade up slightly to simulate its position during flight for a ]Eit:hag:aZgZ 4 S7;a§illiizel7r Ja? N
more accurate measurement.
I
PITCH GAUGE (¢ D) D

HROBO LIMITED

FIVTATaY T
Radius block

i |

Touches. Comes out.

ATA4A K707

Slide block
o o

2Oy MIVAF Ay 7B TILNAD ZOY MVAF 4y 7 H 720~ A £ & Caution
EE. ZSARTAYIESTTR DEE. EXHFRFARTOY b : BV
TAy I FELEEAD? SHRIIBZEEHBYERAD? Z‘E:?b‘ﬁéc‘:ﬁtis 7*/?717121“/7%
Does the slide block interfere with Does the pin fall out of the slide LEFICBES ERE b_’( CFEEWL, _
the radius block when the throttle block when the throttle stick is at In case of a malfunction, move the radius
stick is at full high? full slow? block vertically and adjust.

35




EyF/ZOy MILDERTE

36 | | pitch and Throttle Setting

Yy FOEE
(ZOF—%—3ar¥a—y 7uREfHLZ5DTT, )
KLU v, BB 75—k L LFET,

Pitch setting
(This data originated from the use of a programmable transmitter.)
* Varies depending on the engine, fuel, muffler, etc.

—# % HE T, General guidelines.
[€=FK1] [Moden | LT E kN vy V— 7% o — % A-bo-F-vav
HH Hﬂ é E Hovering Loop Roll Auto-rotation
- - NA ¥y T L o ae o oo o
i i High pitch 8 ~9 §-9 -8 10
g ol o
= = = VAL IV 5° 6° o
; ~ 3° 0
. n Hovering
G @i o—tyF . . . .
Low pitch -3 -5 -3 -

XOUE HERNT—F = P EBHRLTEE v,

* See attachment for transmitter data.

Axs

A Caution

PHFeAR—BE Y F5—2 (2513-040) ZFAL TS £ &L,

Make sure to use only Hirobo manufactured pitch gages
(2513-040).

Aixs

A Caution

O— 4% —[E#E#1$2000rpmEI F TERAL TS Z &L,

Use with a rotor speed of 2,000 rpm or less.

oy Fh—TDRE
BRI THH O EEROTIEH L TR 728w,

ﬂ—i;\“ P )l/L— 7%
overing 100% 0op 100%
/ -
» 50% // 50%
0% 0%

ATA9) 0= AFA9) 4T AF49) M
Stick : Low Stick : Center Stick : High

ATA9) 0= AFA9) ML AFAy) M
Stick : Low Stick : Center Stick : High

28y MVOBE
(COF—%—3ar¥a—y 7Rz fHLEZbDTT, )
PV /S < = = B ) Y | A D B

— MM BZTT,
RNY ¥ V— 7%
Hovering Loop
100% 100%
/)
/{
7 50% 50%
///
0% 0%
AFA90 0= AFA9)HE AF{90 M ATA97 0= ATA9 ) WL AFA9) M

Stick : Low Stick : Center Stick : High Stick : Low Stick : Center Stick : High

A X & Caution

Pitch curve setting
For the setting method, refer to the instruction manual of the transmitter used.

o —)L % 7r~/];1:r~%f“/a‘/
to-rotat
Roll 100% uto-rotation 100%
/!
7
50% 50%
/
v

0% 0%

ATA9) 0= AFAy) T AF{y) M AFA9) 0= AFA)HE AFA95 M

Stick : Low Stick : Center Stick : High Stick : Low Stick : Center Stick : High

Throttle setting

(This data is for when a programmable transmitter is used.)
*Varies depending on the engine, fuel, muffler, etc.
General quidelines.

Uiﬁ% F—tra—F—T 3~
5 B .
100% Auto-rotation 100%
h\/
50% 50%
0% 0%
ATA9) 0= A7) 0T AT 407 M IYYYWITARN) g

Stick : Low Stick : Center Stick : High IYTUHhy PONETHL I L

Engine is in idle position or off.

ZOHREIR—MNEEYFH—TTT,
(A>E1—427OREABEOENDTT, )

77140 LTRABLTSEZY,

I>Tr, BB 7S -HILL-oTRELZEENHUET,

This setting is for a common pitch curve.

(Obtained when using a programmable transmitter.)
May vary depending on the engine, fuel, muffler, etc.
First fly the unit and then adjust.

36




Cabin installation

FrU a3 TTeEid, STERTHRI RO FYE % e
BT ~5 >8R D R
‘When removing the cabin, pull it towards the front while holding here
¥ x ¥y oME with your fingers.
Cabin protrusion
SR Fyvoruav s
! \ Cabin lock

LEYEYDOL—LEHIc70 s b 7L —L%&@L, FYE DL
L LELET S F Y E NI Ry Yy 21235 E

THLAAL T,
213F o720, —EFFEVEHHICTIVT, SHALEEINT
A 7 B Caution VBPRERL T ZE W,
R N 1. Insert the front frame into the cabin’s rail and, while holding the front of
X4 t COL—IEHrST H PRIV —LPRTHhTHBE., the cabin up slightly, push the cabin protrusion into the cabin lock.
XY ECPBELEY. OUEhBEFHYET, 2. Make sure the cabin is set firmly by pulling the cabin pin out towards the
If the front frame comes out of the cabin rail, the cabin may front once more after having been inserted
fall out and be damaged.

Affix decals

PO S FRRICEE D £ 37
Affix both sides

(@)

(@)

HIRO20

37




3. 771 M#m Flight

ANYATH =, A vU—=F— T U—F =P TR L 9,
FRATIIER ORI EE L, Be&R T T4 M BRELAT S\,

HAF D E b

HeATHs £ TOMEOERHE T, ENTHREPENZYV T L%
E9. EBALEELTTE W, EbALREELTWARWE, #an
DEFEIZ D %D | Kk 7 74 MERHE L Nk {7k 5 W RetEd
b ET,

Az
MITDIZAT | MITEETEVT BVAT
Ol IZAPTNEG
O IZEDD D 5
O HEE, bR, B2 I VeT

A Warning

The airfield

O Near people
O Near buildings
O Near roads, railway tracks, or power lines

Az
RITRTDHRAED =%

O ATYDPHEFEIHHE > TVED, b)) —FEiERALTT SV,
LW bid, EAFHBP LA BT, 794 FTLIZ4TF
v 7 LTTF3w,

O EZEROBMREPZERA ANy 7)) —OFKE, Bl
LTF&Ww,

E &0 2 HifERE

REXHR

=12 T, [FVav ikl omAzB33oOLET,

L ARG Z BE VRO o ZHEEEN BRI WEDE T S,
Fro, WA T 272010, RIEESHEO T1AR. 2850 5512
VI BHALLEIV] OXR=TV %) — LI BHRALLES VY,

The helicopter’s main and tail rotors spin at very high speeds. Make sure to
follow these instructions for a safe and enjoyable flight.

Transporting the unit

When transporting the unit to an airfield, secure it in a way so as to prevent
it from falling over to reduce the risk of breakage of the components which
would compromise flight performance and safety.

. S—

A Caution

Checking the unit before flight

O Check that all of the screws are well fastened. New units tend to have
many loose screws. Make sure to check them before every flight.
O Check that the transmitter and receiver batteries are fully charged.

Safety measures

To be prepared in the event of an accident, we recommend that you take out
an insurance policy for radio controlled model aircraft. For more details,
contact your dealer.

Furthermore, in order to ensure safe use of this product, please reread the
“Read before assembly” contained in this instruction manual one more time.

38




1IA=T54 0

@ MDA L 2 B ZHEO & ZIRGICEAATE T T, HIKIZHE
WENS X)W BFTHREMELEL LN

LEEZE S, REKEE > TREDRAIZTE TS,
GEZERDOERIIL “OFF " DIRAE)

2. [Zva vty -k, 984 B, TLR=F =TT ¥
Yo ABY MUNA - A B - - | EFEERLEPOAT A Y
TR E L E 9,

CDEE, AT Ay 7EIEEE DI, BEOB FIiEA A=Y
LS4 wTLlxd,

MDA A= VFBIEIHEDOTITA P TLTFHICRZ VR EZ

LET, THIcREFE*BI VT L LI,

FE 4

REBRDZAT 17 EREDENZ
Transmitter Sticks and Unit Movement

Imaginary flight

@ Familiarize your fingers with the basic steering controls used to operate
this unit. Practice repeatedly until your fingers move naturally.

1. Place the unit on the ground and stand behind it, holding the transmitter.
(Make sure the transmitter power is turned off.)
2. Practice operating the stick while saying out loud, “aileron left/right”,

“rudder left/right”, “elevator up/down”, “throttle up/down” and so on. As
you move the control sticks, try to visualize how the unit will move in

response.
Note: This visualization training is very effective and should be practiced
repeatedly.

E—NFI Mode 11
! | . .

I < Left Right
2en 24O -
8- L,
v == JE=% || == Left=Right IR

. A

AV Down Down/ 7T
I Up
- —>
N =z
| & [I ”@ @[I [I 1 R
5]7 H — — dEe|(|! @ - O /A = N\ - .~~J‘

T Up -
) |1
- Y——F s — Left—Right ——=

L5 Up
X ]
0=
v 8 @” |] |] ”@
= — —
)2
TrE Down

39




7794 MIHDPITED

BERZELELLD
HDI)—EFLv s > A VEMEIHET > T E T

WA B - ERHO/ YT ) = ZENENTEFIITRESIN TOETH?

BhTICH->TWHD

Let’s go to the airfield!

Double-check
Y¢ Check again — Are the screws firmly tightened?
Y¢ Are the transmitter and receiver batteries fully charged?

Don’t forget to bring:

KEH Sy 7 ) — BRI WE T

OF S

©F /S

DAY —F— - AF—F— v T b

® A¥—F—12VNy 71 —

® 77 7e— ALV 71 —

D75 r7e— HT—Ay—a—F

® T.H %P9 79 M 272D EAL D% R CHEZLEL I,

@ Transmitter: make sure there is enough battery life
(2 Fuel

(® Fuel pump

(@) Starter, Starter shaft

® Starter 12V battery

(® Plug heating 1.5V battery

(@ Plug heating booster cables

Tools (Check the list of necessary items on page 9)

MITIZICEWNED

BAEBOHESREE LT ZEL,
Check the frequency.

A E%& Warning

ECICTYAVERTEATVIAPVES, bTFE>TVWIAE
BEERRELET, £/, BOOFEI ARBEHEFICEAET,
FURBRHBEEFCHERL 5E, BIEH - BETRLEDER
PREVKEBIRTYT, BERICLZBEDOHIE,LS. EXLER
EFIZECITERNDPHIET,

If other people using radio-controlled devices are nearby,
make sure to check the frequency you are using, and be sure
to give them this information. If both parties are using the
same frequency, there is a high risk that unit will not respond
correctly to the controls or may not respond at all. This can
lead to the unit crash-landing, or other, more serious,

When arriving at the airfield

BERERR ATV T,
Check the movement.

|

EERDEEA A v F % ON!
Turn on the transmitter

Turn on the receiver
< OFFI%, fiDIEfE
Reverse the above order to turn off
BREIE. AT 4 v 7@ ZHWTWET A,
TUROFHEINE > THEET X P EITRVET,

Are the rudders moving in accordance with the controls?
Perform a range test following the transmitter’s instruction manual.

accidents.

A E% Warning

DEZFICITVEL LD,

wind. Wait until there is no wind or only light winds.

WOEDFBOFZE. AN BV BT T ESV, EE~BE

Beginners should not attempt to practice if there is a strong

I>2T IREND %R

Ha o
Filling the fuel tank

PRy 7~

To fuel tank
IV U /
To engine

KT~
To fuel pump

—— RILOWERRE
Needle valve adjustment

®® :
AN

Preparations prior to starting the engine

LEREF 2 =707 a4 MG ZIET L. Y » 2 MITBER Y 795
gzl—TéﬁﬁL\%Mbi¢o@&50jiﬁkgﬁw;5ﬁﬁﬁt

15 7SI @I o Teh, falERO Y a Al Y NS EOREE T,

BB ANTEDL LY T T—T Ly vy —fOFa—ThH37 7=~

BN AAETTOTHEELEL 29,

1. Open the joint from the fuel line, connect the fuel line from the fuel pump to the
fuel tank, and then start filling the fuel tank. Make sure no sand or other matter
fouls the mechanism.

2. When the fuel tank is full, stop fuelling the unit and close the joint.

* Overfilling the fuel tank will cause fuel to overflow into the muffler via the muffler
pressure tube, so caution is required when filling the tank.

DO=—Frrzwvosldnloid,
@OEIZL - 1/4~1- 12 BEERH S 9,
F'r?liﬁfié\c;h Iy B RSB o TRZ T, MR ER
/G o
= FVFEBEDO L7200 T Y VY ORERGIIHE S Biii {280,
(D Completely close the needle valve.
® Open the needle valve 1.25 to 1.5 turns.
The number of turns needed to open or close the needle valve depends on the type of
engine, fuel, temperature, and other variables.
Consult your engine user’s manual for instructions on how to adjust the needle valve.

40




I2TDiEEERFLE

A E4£ Warning

Starting and stopping the engine

1.

ABEICRICNAY FEFE->TWVWRIAPVEVWEERER L TRME
. ZEROIBEICXA Yy FEANET,

Only turn on yFirst, check that there are no other operators
in the surrounding area using the same frequency and then
turn on the transmitter followed by the receiver.

7~
b
>
N

—

Trim: high H

Mode lI

N —

ARy MVATA v kg AT—, ATy PV LENIZLET,
=757 a—- NIV S5 e — RNy Y — (1.5V

") L, b —HEILV L DTI e — YL A =

WO EST, ToLE+—13MRHY T A,

(98]

F—IZAY =5 =% 7 b Lot LIZORAARET,

40— =~y K2 Loh Y EFTO0A, AF¥—F—v 7 & o)
Hy T TICE LR, EHICAY—F =2 v 7 MIIBERRA ’

THRET AY—F—%ELET,

. Set the throttle stick to the lowest position, and the
throttle trim to the highest.

. Connect one end of the booster cables to an engine plug
heating battery (1.5V battery), the other to the engine
plug and heat sink. It doesn’t matter which is attached 3.
to the positive and negative ends.

. Connect the engine starter (hereinafter called the
"starter") to an engine starter battery 12V, and check the
direction of rotation. Firmly insert the starter shaft into
the starter.

4. Hold the rotor head firmly, and insert the starter shaft

into the coupling. Support the starter shaft with your

—

N

T

(98]

fingers. Engage the starter. TAERPINTDIAAE T,
Insert into the rubber part.
N zr—y—vxTt
A &% Warning Starter shaft

IV UVIEEAAY - — (UTAY—F—) 2TV AR — 20y MLRAF 1 v 713
F—HNy 7Y —12VICER L, RiEAmEERALET XA — BAO—DuE

Engine starter

\
A Caution

The throttle stick is in
its lowest position.

WREIAA S — % —

—H & 7T TDEIZO%
Connect one end to the tip of the
plug.

yua—777a—-F
Booster cables

IV TI7e—

—HEIIV D= U 7IloRE, ST —(1.5V Eith)
Connect the other end to the engine. Engine plug heating

battery (1.5V battery)

I O BT HE X, MEABICAZETOHVAE, O—42—AYF

ZLopW EFTHEZ, BEBVEIICLET,

From the time the engine starts, until the unit is in takeoff position, hold [ V4

the rotor firmly with your hand and do not let go.

Heat sink

5. LI UNMEN B, A= —Ay FEHER T TS
— Y —DEEE LD, E5ICAF =7 —DEEIEEICIET -
P2 ERERLTC, Ay TV VT MBAY == v 7 NEIR
%9,

6. 0—%—~v FEME2/-FF, JUu—79 73— 2350
9,

7. 0—% =~y F2Zz72FF, A0y b b LERAT—IC
L7cHE, T pELET AT ERMERLET,

| €= 51 | | Mode |
& &

OIg @@

AWy MV EY)AETIFS

Decrease the throttle trim

5. Once the engine starts, stop the starter without letting go of the rotor
head. Once the starter has come to a complete stop, remove the starter
shaft from the coupling.

6. Still keeping a firm hold on the rotor head, remove the plug cord.

7. Still keeping a firm hold on the rotor head, check if the engine stops
when putting the throttle trim at its lowest position.

I I UPEIELEVGS
If the engine does not stop

BEF 2 =T EOFATHDINTS L H12§ 5 EBEAL Y Y 1T
Pl T YPMEIELES, M ARAT-TI YT U

ET5E912, A0y MV v —J%BEREL TSN,

Pinch or bend the fuel line to prevent fuel from reaching the engine to stop

Adjust the throttle linkage so the engine stops when the throttle is set to the

lowest position.

IV VA=Y —H)Nv T —12V

Engine starter battery 12V

LF 777 ORI
o2& LT,

Be sure to attach the lead
to the end of the plug.

A £ & Caution
A—2—A\yR&lLohED
»E,

Hold the rotor head firmly.

4.

Ay —=F—=x 7Tk
Starter shaft

it.

A * & Caution

AA—B—% 3 IEFL,
A —F—PREICILEFE >
THhHIFLTFEL,
Remove the starter only
once it has stopped
completely.

AL —F—
Starter

A==y T) T
Starter coupling

) VU TI7e—MNNYTY— (1.5V Eith)

Engine plug heating battery (1.5V battery)

41




NS vk JHEE
A =

=
B
=)

Adjusting the tracking

A Caution

oYX TORBEREIRTTOT, #iFHS10mEREN TIT

Make sure to adjust the tracking at a distance of at least
10m away from the unit to reduce the risk of danger.

LAY PVAT A v 7w o ) ENAMNIE D LIRERDSFED T
Lo sERTICIEO F T,

0O—% —OnEh % BEM» 5 B,

L O—=%—0WE L CRTTF &,

2Boa —% —HFE Ui x> CTOWRIZOKTT 25, ETIizTh

TWAEE, VT v vy ISP LETY,

.FNI RV BRIy FOy Foay Ry REE L CHEL
9,

A O NTL— Ml - Oy FoORSIZMIET
DO¥vyFuy K

B: flIfOERVTL— Nl > By FORSEHHD S
DYy Fuay K

Axs

1. Slowly raise the throttle stick to its high position and stop just before the
unit lifts-off the ground.
Observe the rotation of the rotor from the side of the unit.

2. Carefully observe the path of the rotor.
If both blades appear to move through the same path, it does not need
adjustment. However, if one blade is higher or lower than the other,
immediate adjustment of the tracking is necessary.

3. The tracking is adjusted by turning the rod end of the pitch rod.

A: Pitch rod of the blade spinning with a higher path
Increase the length of the rod.

B: Pitch rod of the blade spinning with a lower path

—

Reduce the length of the rod.

A Caution

Py THTATOR LEBORRICAYET, BRICE
DETHELHEIELET,

oYX TRARET o EHETHI—E. ANV ITOE
VFBERRLTT W,

Incorrect tracking causes vibrations. Repeat tracking
adjustments over and over until the rotor is correctly
aligned. After having adjusted the tracking, check once
more that the pitch angle when the unit is hovering.

Yooy R 6'75\.' 1
Pitch rod éﬂ@( o

2)

%\/

N
%i’ (
G NS

42




IO OEEEHIFTHEEL LD Speeding up the Engine
A B A caution

BERICADVWEWC E2ERELTTEWL, Make sure that there are no people or obstructions in the
BAREICEEMI BV EEERLTT S, vicinity.

A B A Warning
MOTOFIEEWEEYHEHLSBNEVESICLTLESL, Beginners should not attempt to take off suddenly. Move
¥, A0y MLRTF v 7R UTOBMETILIICL. & the throttle stick slowly and under no circumstances
MERERERICLTIIVWTERA, should you move it suddenly.

MHTITaArAYAT—cEitsh 353, BREHETS
0402-818 t— 771 XX vy FKEv b (72 3>) DFERA%ES
EBHLET,

If this is your first time using a radio-controlled helicopter, we

recommend using a safety skid set (Code No. 0402-818,
optional part) to prevent any crash landings.

*The prices in parentheses are the prices excluding consumption tax.

- - T
31— Mo, CN AR | B
Code No. Name Q'ty Price (Yen)
t—7714 A%y Ftv b 174 4,200
0402-818 Safety skid set 1 set (4,000)
LBRIEEE 2B ECi TE S £, 1. Point the nose of the unit directly into the wind.
2RO L DB FI0mIIED L A HE T, 2. Stand about 10m diagonally behind the unit.
3.2y MVAT A v 7525 ) FIFTWE T T, 3. Slowly push the throttle stick.
4 AP FEENYFHII o262y VVAT 4 v 7 wig AU 4. When it looks as though the unit is about to take off, return the throttle
—IZELET, stick to the lowest position.

L
Wind Direction %
T YT FREEIMITLTTE v,
,-=~_  Extend the antenna completely.
A

st
Safety skid set
10m
E—FKI Mode Il
i i
@ P

WohEATY PIVAT 4 v Slowly raise the throttle stick
7 ENANZ BT TF S, towards its high position.

43




NUWNOEE:

WAEPFEELFH) LT DL E, BRIV ALFHMECIETT

To COBEEBETLHI LR M) AEL VT,

[Thvos - TLA—5—0ry LEE |

LYy refFlhased, 2EROAT v 7,

MY AZRFAIZL

S

ATy a7 b= bR LIRS T, Wy Tw i wariE

RALTL7ZE v,

HNTWRGEIRY Y r—Yuy FORSHEL LOKFHIZLET,
2.HUL Y ENTTHAT, FEBEIE L) THNTRER

DRYLLN—ZffioTHELIT,

g KY MY L RGBT
Drifts left Move the trim towards right
N < N L ESEZE Y
Drifts right Move the trim towards left
Ak % M) AET Y TICEHT
Drifts forward | Move the trim towards up
%iBY % U LESY BT
Drifts back Move the trim towards down HiHE
Forward
E—NKI Mode Il
ILN—4F— Elevator
‘ y Down
TLN—y— Elevator "=
| TV g A UP Left Right

[55—0 1ty nmRE]
JrAO0T IOy 7HEEEOFFICL TITWE T,

.9 —arhra—)lay FKOM22y R F&OLTHRELTT,

FED 1A < M2U v KT FZfED 5

Turns towards left Shorten the M2 rod end

H D7 < M20 v FZ ¥ Ry

Turns towards right | Extent the M2 rod end
E—FKI Mode I

|

Adjustment of trim

When the unit is taking off, there may be a tendency for it to drift in one
direction or another. Correcting this drift is called trim adjustment.

|Ai|eron / elevator trim adjustment

1. Stop the engine, put the transmitter sticks and trims to the central
positions, and look at the swash plate edge-on and head-on to check if
there is any drift.

If there is any drift, adjust the length of the linkage rods to make them
even.

2. Restart the engine, and if the unit still drifts, use the transmitters trim
levers to correct.

Left

Rudder trim adjustment

Perform this operation with the gyro tail lock function
turned off.

1. Adjust the trim by rotating the M2 rod end of rudder control rod.

HIROBEe

F=)VIL=y Nr—A

Gl

[ — — - —
-— > -— —>
= A Left Right
Aixz

Tail unit case

- | >
Mo b | AET
Shorten | Extend

M2uvy FZ» K
M2 rod end

A Caution

F=Oy X vO2FALTVRHEIE. EEWTO
YLBEBEITVE VA, £/, XEHOLKRY21—-2323F%
U HEBEEOFFICLE T,

You cannot perform trim adjustment with the transmitter
with a tail locked gyro. Also turn off the transmitter’s
revolution mixing function.

Axs

A Caution

SH-—RELTOhAEY, BELTLESHEE, S9—U—
FOBEIRDH LR v ODBEEFRHIHEHRICE > T
BREIEEMS B ET. BRESBLTILEY,

If the rudder gets misaligned or rotates, it is possible the
rudder servo direction or gyro detection has been reversed.
Please double-check.

44




HTRREFRNY D TOFER

BTRERIY S TILONT

Corrective steering and hovering practice

Corrective steering and hovering

AT —-OFEL, PYLREEELTH. AOY MLRT 1
v bF-FITREPE-ITSCICERT I EEHUEE
Ao, ULDL. BEIPECFRERMDOIREEITE. N XERD
CET. BF2E>ICICEREEAY, ALMBICHIESES
ZEDNTEET, COMDIEEHTREVY., BEEZRICMHE
ICBIEE BB EHFRNUTEVVWET, BEEEHLSBT
BC, TICHTROFEEZITOVELLD, COHTRIITTS
OIS BVWE, BHRTREBEROZEIITEEEA,

Az

Due to the design of the helicopter, even after adjusting the
trim settings, the unit will not rise straight up into the air
simply by pushing the throttle stick. However, by steering in
the opposite direction of the drift, you can keep the unit
balanced, make it go straight up, or keep it stationary. This
kind of steering is called corrective steering, and keeping the
unit stationary is called hovering. Before attempting to fly the
unit, practice corrective steering repeatedly. If you have not
mastered this skill, you will not be able to keep the unit in the
desired space in the air.

A Caution

BABRICADWEVWC EEFEELTT IV,
BREICEEMI VW EEREELTT S,

Make sure that there are no people or obstructions in the
vicinity.

7T FRSEAIMIEL TS,

Extend the antenna completely.

Z0Ovy MVREDHFE
Throttle operation practice

Step. 1

Wol Y& ATy MVAT A v
7 ENAMNZ FIFTTF &vy,

Slowly raise the throttle stick
towards its high position.

BHET 5L SRBEOFOET M S VEEN/- L 2 AL T,
When practicing, stand approx. 10m diagonally behind the unit.

A4 TL—FOmEEALE
Main Blade down draft

XM TL—FOREES LA BEHRE) OV T
WELPSIMEBEETOEEITANY L TTHI5E. BEEX1
TUL—FPREJFALEAOXEZRITITCISTISLET, Bu
P> TESDEBENDESIFEICEFTAHATLESL, REEAL
BOHEBEZTIC(C DD, REPRELTERILPIL A
EY,

Main Blade down draft (Ground effect)

When hovering within 1m off the ground, the unit’s main blade
creates a down draft which can destabilize the unit. Firmly
raise the unit until it is roughly at eye level. This will lessen the
effect of the down draft and make the unit’s position easier to
maintain.

WAL ER LS, A0y PVAT 4 v 72 ®5 <) LTI,
AT FRESETT S0,
When the unit begins to lift-off the ground, slowly lower the throttle stick
and bring the unit back down.

WiEz LTS, Ay MUVBEOEEEZ S IZO0EL L ),
Continue to practice raising and lowering the unit from the ground until
you feel comfortable with the operation of the throttle.

45




IO« TLA—Z—RIEOHE -
Aileron and elevator operation practice <Z» %

Step. 2

H ‘:lll O oo

—

¢mﬂ[§%¢

LABY MIAT Ay 7 8@ EEFET o BESHCLE £ EXME. BTAOY MVZT 1 v

2. BAEDRIBREA B 725, BV /7T &t SETH. BHE €, THEEBEORDRE IR
PRSI UAL I LTHBEBBILE L &5, £/, WE/ECIHAT
B L LOMEISED LI LEL &9 LE->iBb—B, MEEEBI ¢, BELSIMCS

1. Slowly raise the throttle stick. WDECAICESE. BEAEELELLS

2. When the unit moves in any direction back, forth, If the nose of the unit moves, lower the throttle stick
left, or right, gently move the aileron and elevator and land the unit. Reposition yourself diagonally
sticks in the opposite direction to return the unit to behind the unit and continue practicing. If the unit
its original position. flies too far away from you, land the unit, get to

about 10m behind it, and continue practicing.

7 5 —BIEDRE
Rudder operation practice

Step. 3

LAY PVATFA 2720 ) ERTET,
2LHEEVEAICHCZH, Bz e iz g s
— AT 4y 7 ELLTOHNL, TOMEID
[/~ \In bELEHITLTEL LI
.|“\?/m|u|? n @ 1. Slowly raise the throttle stick.
fae] —_ 2. If the nose of the unit moves left or right, gently

move the rudder stick in the opposite direction to
get the unit back in its original position.

Step. 4 | BOFCHELTS _
ep. Practice circular movement - _
~
STEP. 1~3 OFAEIC BN S BICHREORE® EiF 24, HiricH -~ N
HEEEE, FOHPTRHLLY ST AHEEZLEIL L), / _ e

After you feel comfortable with the maneuvers in steps 1 to 3, increase your
accuracy by drawing a circle on the ground and practice flying the unit within

the range of that circle. / /
\ 7 ! |
\ \ L /
N e
. . ~ -

B o2 AZAMENS TS \’ - — - /
The more you feel accustomed to the maneuvers, s

the smaller you can make the circle. ~~

S— — -

N)DERZEEZT, RNV TOFEET
Change the unit1s orientation and practice hovering
STEP. 1~4 & +70 208 L7z 6, #AEMIEICIL S, STEP. 1~4 &
MUMEEZ LIS, 20k, MEOEEIZZE, ML L)1
STEP.1~4 Z#EVELMELIL X 9o

Step. 5

After you feel comfortable with the maneuvers in steps 1 to 4, stand
facing the side of the unit and continue practicing steps 1 to 4. Afterwards,
repeat the same steps standing right in front of the unitZs nose.

RlEA/N) T
Hovering while standing Sl ey
to the side of the unit SERINY T

e N Hovering while standin
SN, ANIAFCEL L. g g

) : . . in front of the unit
Practice standing on both the left and right —hand sides.

46




774 MDD MZ TIVBEHE

How to eliminate troubles during flight

I
Cause

#f

What you should do

AER
Symptom
Gh%
FT RIS Out of alignment Wi\,
Tracking

EvFoy FICXLHENTET

Adjustment using the pitch rods has
not been done.

¥yFoy FORSAEWELTI I v X7
MR LT T,
Adjust the length of the pitch rods.

iz A3

FNY Y SO Low rotation

U — % — sk

Rotation of the

ALY TVL=FOE Y FHDE,
Pitch of the main blade is high.

YyFoy FEMIELCRELET,

kXY v Ta—% —[lfz 1,450rpm < 5 \)
Adjust by extending the pitch rod.

(The rotor should rotate at about 1,450rpm during
hovering.)

rotor during

EyvFoy FEfidTRELE T,

hovering [E] A=A AL YT L= FDOY v FADPME:, S 7, D R
High rotation Pitch of the main blade is low. (j—\./\ V27T rfl 4 .[E]E: 1.450rpm < 51*)
Adjust by retracting the pitch rod.
(The rotor should rotate at about 1,450rpm during
hovering.)
RN Y TREICT = VHTELAI | Vv A BBV BEE LIFET
ENCACRY The sensitivity of the gyro is low. Increase the sensitivity
S A O :(})1:6;1111 sways left and right during
Sensitivity of the il
gyro SEERATHICT — VBEAICS | Vv A BEEI BV BELZTITEY
ns The sensitivity of the gyro is high. Decrease the sensitivity
The tail sways left and right during
flight at full speed.

DEDZ L2 BRHNIIR->T, ENTOIAREENH5H L SIIfH
kL, BEETOWGEE £7213, Yttt v=7) 74—
EZIZTHT S

Should you still have some doubts even after having tried the above, stop
using the unit and consult your dealer or Hirobols Engineering Service
Section.

afE - REFE

QIHD 74 PP T L, ERETLIBRIEROEIIEREL TT> T
TEW,

@ BEOMHNEE, P L TRV LZWTF SV, RO
FERSEDMOT ECORKE RN T3, 7T XA TINS5,
ThNI—=VEFRIIEAHFLT, BT ATHREWSL LHICL
TT &,

@7y 7o TENE, TR LTCT S v, /2, Fvy 7L ¥
— I FE > IREETHRE L TT 3,

OBREDE, X4 7L — N4 L, $72A2 1 v FH, OFFD
RETHLHFELMREL TF S\,

® HON72 5350, T-HAORREORE XM, ZROERIC
ZVETOCT, FHELTFE W,

® EMRE LT 58413, EEOIRARET, JEE L O X W TR
LTTF &,

BEHEEVHA

HMRHET, WHE L B o 2EMOG I, ROBIZERLTTE
§l/\o
O FMERBER s B REL &~ 783, LT 2 Th s BEHE
TZ‘)O
O FMICL o THRL THEHNT S,
OMHFEAD= FEIZ, BEEZEETT,
BRI L CIE, = FEBY A 2 Vi HE~FS L, BAH
WZTHITTF & v,

Cleaning and storage

@ After finishing your flight for the day, follow these steps when cleaning
your model.

(@ To reduce the risk of damage to the radio controls or of the occurrence of
rust on metal components, never wash oil or other stains with water.
Wipe with a soft cloth or spray the surface with alcohol and wipe the
stains off lightly with a soft cloth.

(3 Remove all leftover fuel from the tank and store the unit with the
carburetor closed.

(4) Make sure to remove the main blade and turn the switch to the OFF
position when storing the unit.

(® To reduce the risk of discoloration or distortion of the body, make sure
not to store the unit in direct sunlight or in a car for long periods of time.

(® When storing the unit for long periods of time, follow the steps above
and store in a well-ventilated area.

Disposal and recycling

Make sure to follow these steps for the disposal of old parts when replacing
with new ones.
O Remove all remaining fuel from the tank and fuel line, etc.
O Separate objects according to the substances they are made of.
O Used nickel-cadmium batteries are a valuable resource.
When disposing them, make sure to take them to a recycle shop.

47




IV VIREAE RN YT ETOHAL=XTRVEAIE, ROEHEF v 7 LTLEE 0,

Should the unit not operate smoothly from engine start-up to hovering, check the following items.

Iy VIIBEHLETe?

Does the engine start?

v EAM7%F v O Basic items to be checked D

o

LAY O

2. E 7237 T T O 1.
3. X4 == FNIVEEDF =y 2 2.
1. Adjust the slow throttle 3.
2. Replace the plug or fuel 4.
3. Check the opening of the main 5.
needle valve 6.

7.

8.

9.

YES NO
TR L 50 ? 1.
Does the engine run continuously? 2.
3.
YES NO 4.
SERX  Symptom 4 5.

RN Y SOEFITCLY VY

B 2o 6.
Engine stops just before hovering 7.

WHEVHEMIEH D T2 T2, T—AF— 3= FHFEMARICE> TR wWhrF oy s
AF =5 =Ry 7)) =ik, REINTLNT 2y

AF = — O FHHE LV rTF =y 7

—Z—FIVOREDF v/

ATy VL N—DBE%F v

(AT MUF=)V FliZ% > TWiRnH)

TP T W wWh Ty s

P ArFa—THFRERL TRV, FLEESN TR RA R 2o TR v
Fv7

BE 7 ANV —I2TIPFI o T v hrFoy s

R VY NMTEBE TV RV TF 2y

=275 7% FTL, Ay—F—CTTryIrEEL, BEEBLET,

Is there a starter battery? Are the booster cords well connected?

Is the starter battery fully charged?

Is the starter turning in the correct direction?

Check the opening of the needle valve.

Is the throttle lever moving correctly?

Check if the engine plug is turned off.

Check if there’s any damage to the silicon tubing or if there’s any pressure in them that would
hinder the smooth flow of fuel.

Is the fuel filter clean?

Is there too much fuel flowing into the engine?

—Remove the engine plug and turn the engine using the starter to blow all the fuel out.

Symptom 1

R '

T 7e—bEETI LTS,
Engine stops when the plug heating is
removed.

fEfR2 Symptom 2

LIFs <Azl TIkE 5,

Engine stops after running a short time.

0 —# Y D%
ANy FELoP) EIERT 780 LET 5,
WESE 77 7 D%
Adjust the slow throttle.
Firmly hold the rotor head down and let the engine idle.
Replace the plug or fuel.

ATy MVAT Ay 7 AT M) 2&2DLET 5,
A1 =i ) D%

WESE 77 7 D%

Slightly raise the throttle stick or trim.

Adjust the slow throttle.

Replace the plug or fuel.

(
(

(
(

W= LN

W= LN

BEEENTHAT S0

) —F &3 » 1=
. < A R
FrlL vy D LTY T AL >
Try again. If it doesnt work no matter what
you do

Consult your dealer

48




4. X > 7} > X¥E Maintenance

B% - MEL LSS

In case of a fall or crash

\
BFAAO-F—ETH|LTSLEEW
Replace the main rotor.

 / Frvl !
EEBD Ft% WA X, WD B
Check each section. Check!
Parts have scratch or are broken. _ FIv7y KA B
YES | NO Check point
{ CAFETAF =N DI
=N O 25 TV T = LOWAYD NT A
Replgggntﬁemparts 7Y —dy bE-by FOWATY
- - Bend of stabilizer bar.
| - Bend of tail boom pipe.
* v Frygl - Bend of rudder control rod
ANULTT54 K | Eives
Hovering flight S _ )
A vibration can (M vFrreabeEd)
YES NO be seen. (Set the tracking.)
- FrvT | ‘
XA T X MDEE AL A NDHA STV D 0K
Check the main mast. | check!
YES NO The main mast is bent.
v — A _ Frvy !
AT X MDA A4 TL—RKDA% NG VAN o TVD R
Replace the main mast. Check the main rotor blade.| check!
I The main rotor blade is balanced.
NO YES
v Frvy! )
N5 XEWB F—LTL—FDNTZR |17 Th $XnbLh
Balance the main rotor blade. | |Balance of the tail rotor blade. é:\hZchM) FoTn%7
I NO YES The tail rotor blade is balanced.
v v Frvolt
RS AEBB (T O—8—~y FORR | o0 )77 iioces
Balance the tail rotolr blade (replace). Check the rotor head. | -~ voke and feathering spindle are bent.
YES NO
v Frvy! )
ZE> KL% B E—NTRIR | BT
Replace the spindle. Check the center hub. gh“e j( '
YES NO The center hub is bent.
v v
Re Ege,;;lre/c\ejl;tﬁéﬁub BHELFIENCHBFIL,
P T . Consult your local distributor.
ZDMDE ) Other reasons:
(Fxzv 7 RO ELEE LET,) (Checking and parts replacement
5 X— T L DEEE - HAil required)
IV x 7 FOMBY Damper rubber, crankshaft, main
TL—FDZ rotor blade - - -

49




LAAMT X MDA I. Main mast replacement

T=IMFVTVBE XTI, 2Oy IFEDHTLE Apply thread locking agent to the screws indicated with
Sy, when assembling.

LH=F =~y FEe Ty a7y MEeoR< 2. H—=% =~y FAssyDM3X18CS & iLst

Vryr—=vuy FeRutL £, LE4
1. Rer;llovet the linkage rod between the rotor head and 2. Remove the rotor head assembly M3X18CS.
wash-out.

R M3F AT vF vk
\\.\\\\\s M3 nylon nut
/7
{7

AFUIAHF—ay ba—nay K %@'
3 XYYy F—aUY R

W
Stabilizer control rod \(& S ((rs % 0 =
/’\‘." f&l\\\\\\\\\e Q‘ Mixing arm rod

é[{ \ /

7 = N
®¢9?Q§ e

NG
0

AZVIAYF—arba—pay N
Stabilizer control rod

IF¥FVyrs7—2s0y N
Mixing arm rod

3.%A MO Y 7 OMAX4ASSE R L 97,
3. Remove the mast lock M4X4SS.

M3} ATy b
M3 nylon nut

5 A0y vafb—F YrvaTy
FEBIZFR L T, YA P25 & LIFTHR
AL E S,

5. Pull out the main mast leaving the swash
plate and wash-out.

4, XA VTV AssyOM3X16CST AL £ 9,
4. Remove the main gear assembly M3X16CS.

FABB G, YAV TH ST N\J |}
{FEB W, $-

Use a file to remove any scratches. / P

14
\

~Atavs
Mast lock
. RZEZ AP —N—D3Ha Il. Stabilizer bar replacement
MUXUSS 1. A% EZ by /8= OMAX4SS & 2AFETL— FORH IO 5,
BOLLE9 o 2. Remove one of the stabilizer blades.
I Remove the stbilizer sOPPET s st i, FHITH v M5 LIRERT R 2
’ ZORE, YWY 25726, YA CTHBE 3,

If the stabilizer bar is badly bent, cutting the end nearest you will make it
easier to remove. Use a file to remove any burrs that may be left after the
cutting.

M4XASSOHUASEFT A3 F X & 7 o T
WAL, YA THID T3,

Use a file to remove any scratches near
the M4X4SS.

50




. > KILD3AcHa

2.7V —=FhVy—oMatAarFy FEIGLET,
2. Remove the blade holder M4 nylon nuts.

M4F A 1Tk

M4 nylon nut
FW ¢4X39X0.8T
Yy Foy §
‘ @\ Pitch rod ‘

Yy Fay K
Pitch rod

Ow @\/@/

lll. Spindle replacement

3TV FRMY—2IdFL, AL PLEGISHSET,
3. Remove the blade holders and pull out the spindle.

AE Y R
Spindle

FW ¢4X¢9X0.8T
M4+ At b
M4 nylon nut

W

IV. B2 —/\T D3

IV. Center hub replacement

IXLUIT A

LINEBEICAYETAF—N— AFET— A Mixine o
FIOLL E & M3X6PH
2MEBEICTL—FRLVY—, AV FILER },,\ FW ¢3X@g8X0.5T I —7
HLET, MEX19PH /@\ . 715 —3X6X2.6 Yoke
3.M3X6PHZ W58, ¥ —V—%IFTLET, FW 63Xg8X0.5T ﬁ e Collar 3X6X2.6
49— 7 OMIXBCSEW B0, T— 2 ZH L ¥ F o e, /5\ s M3x3CS
¥ - » , Collar 3X6X5 (CN 5 ‘
1. Remove the stabilizer bar and stabilizer arm in FW ¢3X@9X1T \/ IFTUTT =4
accordance with II. ﬁ AN Mixing arm
FW ¢3Xg9X1T

2. Remove the blade holders and spindle in accordance
with III.

3. Loosen the M3X6PH and remove the seesaw.

4. Loosen the yoke M3X8CS and remove the yoke.

M3X8CS y 719 —3X6X5
=T Collar 3X6X5
Center hub CN FW ¢3X¢8X0.5T

Collar 77 7 —3X6X2.6 M3X12PH
Collar 3X6X2.6 g

FW ¢3X@¢8X0.5T M3X6PH

V.I>DUDHRE

.77 =B L F9,

1. Remove the muffler.
M3X28CS

V. Engine replacement

2. L0V r7uy 7w EOTWAMIXI2CSHY /AL F 3,
2. Remove the engine block M3X12CS.

W,

A

/
o
Y g ff:

M3X12CS
FW ¢3X@9X1T

S=—AN
TN
lll{|'l|"l‘|'|||lll"“‘

h.

%
0%

FW ¢3Xg9XI1T
M3X12CS

51



VI. 7=V T — LN T D3 VI. Tail boom pipe replacement

1. M3XI12TS % &9 L. KERELMAL 9,

1. Remove the M3X12TS, and then remove the horizontal tail fin.

M3X26llL

M3X26 countersunk

M4X4SS

8 X

Aoy 7HNE

EHLEEA

Don't use thread
A& locking agent

M3XI12TS _

M3XI12TS

M3X25PH

M3XI2TS

2. M3X26lIL ¥ X & & T — VAssy & & LETICHE £
2. Loosen the M3X26 countersunk screws and move the tail assembly
slightly forwards.

3AT =5 —Hh v T T DOMIXASSEFE DL T,

4AM3X26IME A %4 L, Brg. RV & —%H DAL FT,

SHTART=) =075 T%5 L, FIATT=) =5~ MEROALET,

6. T —IVFXY I —ADMIX25PHZ W5y FTY FEHL, T—IVFYr—2%7]
EHEFET,

THANTHEEE, A3V 70 o [\EEHFHE TR CRICERL TL 280w,

3. Loosen the M4X4SS on the starter coupling and remove.

4. Remove the M3X26 countersunk screws, and then remove the bearing holder.

5. Remove the flange from the guide pulley, and then remove the belt from the drive pulley.

6. Loosen the M3X25PH on the tail gear case and remove the rod end. Pull out the tail gear case.

7. Make sure that the rotational orientation of the timing belt is correct and that there are no
distortions in the belt when assembling.

M M3X261L
“a & M3X26 countersunk

52




MEMO

53




5. #{E/Y— "/ (22U T Repair parts

Q@HIE/N—YDZHEAICDEEL UL FyMBAIh/EREAI-RNNO.EEIFES > THELRD T IV,
Qtéawﬁiff“ﬁ!%)kbf’éﬁw%/—sti\ BEEYH/N—YRETTERERICTEELAATEL,

%ﬁnuti%iﬂﬁc T.EXZFH»S3B~7HRHR TEBIIVELET,

FEICBFL,S LAMB.ERER.GW. SEAKRAFDTF I AHBAITHS3E~7HATHESE TV ELEEET,
EaN H?‘)J&) FHREIL D =HD1B~3RIFER DB EWEEKZEDHINET , HOIPUOH T T AL SN,

Fﬁnnwrf! Bk EOREIE. X EEIEES BV S SR SFHTCT I ERIIESHLIAS
HESE(0847-40-0088 ) IN—VRFTTERD L REL SV B ERHE Y TEIBOLELET,
IA—RNO.mBIFFERICKRRLTHNET . ERHP BV T CICERARE BRI AR,
BEHOIHEICLDER RIS THIELADT. I—RNO. R HBEIIRD L LA,

:M FA S & 2004F1BAE
@5HiAlE [FAX |H20 i (ST BERLIAHRL A,
@i [KE51B] ennET, Péﬁ:'.:'nb%fﬁit:@b\f:lif%c:\1’6%’&%%@@756:?5&%0’5&\o

mm BT [(DNX—Y R EDEE+QHER(5%)] + Oik#t (K5I FHFAHR) PRETT,
#hb HEBRILBRS, @Emm PFRILBREBMILBET>THIEE A TTREE,

Wi (OB FHFHA) X EmmE S HREBEFVOMKICL>TRENET,

GLECEIE ] ) 1AMLUE | 3AARME

W IZlEEE 375%%5% 107%%5%
e N ¥1,575 ¥1,680 ¥1,890
w ¥1,365 ¥1,470 ¥1,680
RA% fEH.ItRE. RS | ¥1,155 ¥1,260 ¥1,470
RAFE . chE] ¥1,050 ¥1,155 ¥1,365
mE ¥1,155 ¥1,260 ¥1,470

AM ¥1,050 ¥1,155 ¥1,.365

(f51) ALBEICBEFVD AT /S—Y9,800H R TEX DB E
A ETEE¥10,200 [(D/X—YRKEDEET¥9,800 + QHEF(S %) ¥490 ] + @FR (X5 FEEHA) ¥1,680
=HXHLEE¥11,970 £HVET,

AYE (QF— LTHENTEL FfiNo.

B LUAKERH F A A | 2axE®| dCHT-2B8LE
AT ] L ] | evemE| 295 -FELEL
B S =+ o ﬂ M 75

ZHI BEEFETE ( BELE)

s 0 -0 | ]

s 0@ R

ZEFR - i} X

TEL ( ) | FAX | ( )

29— KNo &% B HE &%

DI —vHeDaE
@HERL (5%)
| maasEO+Q)

ERR—#%Xstt (- VR) [ @H (K5I F5ER) | |
T726-0006 [iBERFHHKAH L3-3-1 —

TEL: (0847) 45-2834 ({{) FAX:47-6108
http://model.hirobo.co.jp/ | bR EB=rmEEE (D+2)+0 | |

54




IN—Y ) X K
Parts list

2532-047

0402-202

2532-002

2532-029

2525-009
2521-103

2500-068

0402-641

0402-505 0402-503

2532-038

R

~2536-001
2505-007

T T a v (Ec’
AT ANNTY vy |0402:502
&

Option 2500-082
Thrust bearing

PRGN % e
0402-272
0402-545

0402-208

2505-002
0402-508

2531-003

" ar ion
0402-055 F 72 a3 Optio

Brg.{1#%
2506-010 Bearing specifications.
® 2533-005 2500-057
2525-009
/@ A @Q
0402-506 R
® % [N N
2506-004
%\Q\/’ @
/@\7% 2500-086 g,
2500-057

0402-509 2506-019

/ 2533-014

2506-010

2533-005

2525-009 0402-507

2506-004

2500-057

2533-013
- 0402-650

2534-023
2532-028

2525-011

2525-011
2532-054

55



* The prices in parentheses are the prices excluding consumption tax.

Code g, s A g fii s
Code No. Particulars Q'ty | price (Yen) Remarks
¥ IN— T A 420
0402-006 Damper rubber 4 (400)
AZET A —IN— 840
0402-055 | Sabilizer bar 2 (800)
zS3 — 2 735 R
0402-202 | 7500 1 (700) Screws attached
0402-208 | ZSAZ ETAY =T L —F 5 1,260 Tk, AFZETL—FT7 4V Lf
ZS stabilizer blade (1,200) Nuts and stabilizer blade film attached
AZETL—=KT7 1 I)VLA 420
0402-272 | gyabilizer blade film 4 (400)
0402502 | A7 A NI v v — 5 525 * 7 a > 2500-082 & T
- Thrust washer (500) May be used with 2500-082 (option)
BRG.77 7 — ¢ 9X13X6 315
0402-503 | Bro collar 09X 13X6 2 (300)
0402-505 | SEE > & =/~ 7 H =58 ] 1,050 | 7Y, FA 0> F v M
: SF center hub H=58 (1,000) Screws and nylon nuts attached
SFY — vV — 735 3T, Tviv—, X¥VAF
0402-506 SF seesaw 1 (700) Screws, washers, and metal attached
0402507 | SER ¥ 277 — 4 N 630 K=, *T, Tviv—, AZLFF
. SF mixing arm (600) Ball, screws, washers, and metal attached
0402-508 SFA%vYaryitua—)L7—24tvy b 1 630 AZ ANy IN—, K=, T
- SF stabilizer control arm set (600) Stabilizer stopper, ball, and screws attached
0402-509 SF7 4+ v a7 hty bk 135 1,470 T, 2V, v v—, XZILAF
- SF wash-out set 1 set (1,400) Ball, screws, washers, and metal attached
0402545 | SEZ =V X 7 AL F)b | 315 Ty v —, FATrFy M
- SF feathering spindle (300) washers, and nylon nuts attached
0402-640 | BE2 * £ >~ 7 L — I L=550 5 2,940 | IO 1T Rpdlb — F *. o~ FALLIA
- BE2 main blade L=550 (2,800) Pre-assembled root end with holes ¢4
SF2 7L — KL & — 5 1,260 A A 2T L — FEUFIT Red
0402-641 | gF> plade holder (1,200) Main blade with holes ¢4
0402-650 | 9827 7 27 L — FASSY 15 2,100 IHY v b V75 ZAZXXE 2 AdHA)
a #8 swash plate assembly 1 set (2,000) Compatible with Shuttle Plus ZXX and other models.
FIT AT — LA 315
0404-023 | Radius arm 2 (300)
EN RS
2500-057 | Bre. ¢3X96X2.5F ZZ 2 (}ﬁgg) Option
2500-068 | Brg. 65X¢13X4ZZ 2 (}%gg)
Brg. 95X¢10X4HX 7 X | 1,680 T 7T a 2 0402-502 BlE VT
2500-082 | Bro. 65X 10X4H thrust 2 (1.600) | 0402-502 (option) is necessary
1,260 * T a v
2500-086 | Brg. ¢3Xp7X3Z7Z 2 (1.200) Option
M3+ v b 210
2505-002 M3 nut 20 (200)
M3+ A uarFv b 210
2505-006 | N13 nylon mut 101 o0
M4+ At b 210
2505-007 | N1s nylon mut 101 o0
2506-004 | FW3X8X0.5T 20 (100)
2506-010 | FW3X9XIT 20 (igg)
2506-019 | FW3X4.5X0.5T 10 é(‘)g)
—— FILE »¢2X11.8 315
2509-003 | Needle pin ¢2X11.8 2 (300)
717 — 5X8X5.5 525
2521-103 | Collar 5X8X5.5 2 (500)
EX 958 — V&5 ff 1,050
2525-007 | EX g5 ball with stand 101 (1:000)
g5F—) (AL) 525
2525-009 | 43 ball (AL) 10 (500)
57K — JVH=6.5 1,050
2525011 | 43 panl H=6.5 101 (1000)
v P A7) 2— M4X4 315
2531-003 | get screw M4X4 10 (300)
Fy v SAZ) 22— M3X8 420
2532-002 | Cap screw M3X8 10 (400)
¥y v T A7) 22— M2X8 840
2532-028 Cap screw M2X8 10 (800)
Fx v TAL ) 2 — M2X10 840
2532-029 Cap screw M2X10 10 (800)
Fx v FAL) 12— M3X18 420
2532-038 | cap screw M3X18 10 (400)
F v v A7 2— M4AX28 630
2532-047 | Cap screw M4X28 2 (600)
Xy v 7T A7 ) 22— M2X12 D=3.3 840
2532-054 | Cap screw M2X12 D=3.3 10 (800)
FNIHE X M2X8 105
2533-005 | pyy_head screw M2X8 20 (100)
FNRIHE A M3X10 105
2533-013 | pan_head screw M3X10 20 (100)
F-NIH ¥ A M3X12 105
2533-014 | paj_head screw M3X12 20 (100)
Yy ¥ A2 2— MLTX5 315
2534-023 Tapping screw M1.7X5 . (300)
Yy AZ ) 2 — M3X8 kT R 105
2536-001 Tapping screw M3X8 truss 10 (100)

56




2531-001 U
0402-014 \603
2508-003 @
|
2500-048 @

0402-318

&
2508-003 N

2532-005 2505-006

2532-010

0412-202

0402-207

0402-016

2532-003

2538-002

2532-004

2532-004

«(@

0402-271
@
0402254
2531-003 2500-079
A
0402-523
>
@\2;)
SER>
\\%
2500-081 0402-522

0402-642

0412-121

0412-205

2506-010

0402-023

57

2500-080

s

i

0402-520

I
2506-005

0402-521

0400-004

2506-010
2532-004




* The prices in parentheses are the prices excluding consumption tax.

I — FNo. X Agy | BEbfiits %
Code No Palutli]culars Q'gf (Biikfiits) 1 Remarks
i i Price (Yen) )
GRBELY Ty FNNVIA T 210
0400-004 Metal clutch bell lining 2 (200)
<A T v 7e8 315 AT
0402-014 Mast lock ¢8 ! (300) Screws attached
F—tuzssvFEvy b [E2N 3,150
0402-016 Auto-lock latch set 1 set (3,000)
0400-003 | 2T V= B 1 1470  |#¥. FWft
Engine mount for 32 engine (1,400)  |Screws and FW attached
ZSA A4 <A b P=170 N 1,050
0402207 | 7§ hain mast P=170 (1,000)
SEAY —F =Sy T 1 525 U
0402-254 | GE starter coupling | (500) |Screws attached
AMAY—%— %7 FL=200 =N 2,625
0402-271 Hexagonal starter shaft L=200 1 set (2,500)
S-30X 1 » ¥¥ 1 735
0402-318 | g 30) main gear (700)
SFZ7 7 v F L 3,675 M
0402-520 | S cluch bell 1 (3.500) |Pre-assembled
SEA% —%— %7k (L=63) 735
0402-521 | S starter shaft (L=63) 1 (700)
SFRZ A4 77— —8T 420 79 I
0402-522 | S drive pulley 8T 1 (400)  |Flange attached
0400523 | SF Bra. AV 57— ¢ 13 420 YL Fy M
. SF bearing holder ¢13 1 (400) Screws and nuts attached
0400642 | SE27 T v F v a— 3,360 1 WCH A
: SE2 clutch shoe 1 (3,200)  |Press-fitted IWC
SD7 J A KA —)30H 2,100
0412-121 | g1y f1y wheel for 30 engine 1 (2.000)
0412202 | SD¥ 7 7 —Assy 30/50H ] 13X 2415 KA, Fv b, v WA 3050 2 Y LI
SD muffler assembly for 30/50 class engine 1 set (2,300)  With Screws, Nuts and Nipple Usable to the 30/50 engine.
SDr =V YT Ty 525 AT
0412-205 SD cooling fan 1 (500) Screws attached
Brg. 12X16L7T ~ 7 T4 1,575
2500-048 | g1 12X 16 one way 1 (1.500)
2500-079 | Brg. 96X013X5ZZ 2 (}%88)
1,260
2500-080 | Brg. p8X¢19X6ZZ 2 (1:200)
Brg. 6X12L7 v 7 LA 1,260
2500-081 Brg. 6X12 one way ! (1,200)
M3 U+ v b 210
2505-004 | yo o 10 (200)
M3F AT F v b 210
2505-006 | 3 nylon nut 10 (200)
105
2506-005 | FW4X6X0.5T 10 (100)
105
2506-010 | FW3X9X1T 20 (100)
PN IR Y) 5 525
2508-003 | §1op ring S-12 (500)
v FAZ ) 2— M3X3 10 315
2531001 | get serew M3X3 (300)
v FAZ 12— M4X4 10 315
2531-003 | gor serew MdX4 (300)
¥y v TAZ) 2— M3X10 10 420
2532003 | cap screw M3X10 (400)
Fy v TAZ) 2— M3XI12 10 420
2532004 | cap screw M3X12 (400)
¥y v T A 2— M3X16 10 420
2532-005 Cap screw M3X16 (400)
¥y v A1) 21— M3X28 420
2532-010 | ¢y screw M3X28 10 (400)
M3XG6lIL Y A 210
2538-002 Countersunk screw M3X26 10 (200)

58



#7323 > Option

#7323 > Option

Brg.ft#%
Bearing specifications Brg.1_iif,% -
2506-019 Bearing specifications
™ 47 2500-056
N §
M d e
%1\ 2506-019
Q
e
2500-057
0402-525
2533-005
2506-004

2525-009

2533—015—§v -

2521-061

2507-002

@

2533-012 A /

2506-010

2521-066 0402-524

#7232 Option

Brg.ft#%k
Bearing specifications.

0402-107

0402-512

0
1

@4
<l

\ \\@

N
Sy

0402-02
A

0402-025

59



* The prices in parentheses are the prices excluding consumption tax.

2 — FNo. L4 A | | et s
i | (BikAERE)
Code No. Particulars Q'ty | price (Yen) Remarks
SFVY Y r—U%y b RHH) 13 735
0402-512 | G Jinkage set (for R/H) lset| (700)
JH-25W) > 7+ b 155 630
0402-025 | 1155 W link set 1set|  (600)
0402-107 | NS T T ¥ LoN—d b 2 630 A=, 2, Tviv—, X7
NS aileron lever set (600) Ball, screws, washers, and metal attached
0402-524 SFalL sz ey FLN—ty k 15X 1,155 A=, 2T, Tvix—, XA¥IVA
SF collective pitch lever set 1 set (1,100) Ball, screws, washers, and metal attached
0400-525 | SE T X—5 —Li—ty | [EN 630 A=, #T, X%, ¥r, EJ) 7
) SF elevator lever set 1 set (600) Ball, screws, metal, pin, and E ring attached
\ V=)= IXVVTT =L TFy v ad =T =4
0402-526 | SEBRG. v } () > —TH) 13X | 10290 | TAOLAN= ILTREYFULN=IRT)ITET v Db
SF brg. set (for linkage) 1 set (9,800) Bearings and washers for seesaw, mixing arm, wash control arm,
aileron lever, and collective pitch lever
SF) =%y b 13X 945
0402-542 SF linkage set 1 set (900)
1,260
2500-054 | Brg. 96X@10X3 ZZ 2 (1.200)
1,260
2500-056 | Brg. 95X@8X2.5 ZZ 2 (1.200)
2500-057 | Bre. 03X06X2.5 FZZ 2 1,260
C ’ (1,200)
105
2506-004 | FW3X8X0.5T 20 (100)
105
2506-010 | FW3X9XI1T 20 (100)
2506-019 | FW3X4.5X0.5T 10 (%(1)8)
EY > 7 ¢4 105
2507-002 E-ring ¢4 10 (100)
717 — 5X8X2.5 315
2521-061 | ojar 5X8X2.5 2 (300)
717 — 6X8X3.5 315
2521-066 | Co1ar 6X8X3.5 2 (300)
7Y v A My FM2X25 525
2522-002 | A giust rod M2X25 > (500)
TV x A MOy FM2X40 525
2522-021 | A gjust rod M2X40 5 (500)
T A MOy FM2X12 525
2522-028 Adjust rod M2X12 3 (500)
M2y R K 525
2524-001 M2 rod end 10 (500)
0y NI FM2X12.5 525
2524-014 | Rod end M2X12.5 10 (500)
. 857K — )V (AL) 525
2525-009 ¢5 ball (AL) 10 (500)
F NI A M2X8 105
2533-005 Pan-head screw M2X8 20 (100)
F NI A M3X8 105
2533-012 Pan-head screw M3X8 20 (100)
F NP A M3X14 210
2533-015 Pan-head screw M3X14 20 (200)
2537002 | FEEN S v KX 7 A7 1) 2 —M2.6X16 10 525
Tapping screw with attached washer M2.6X16 (500)

60




0402-536

2505-002
2500-080  / 0402-513

2500-080
0402-643

0402-513

2538-009

(3
i o
]‘ 0402-515

0402-532 (7)V 3 EH#) (Aluminum)

0402-639 .~ X

61



* The prices in parentheses are the prices excluding consumption tax.

7 — FNo. hra AH (ﬁ%fgﬁﬁm %
. 1. o
Code No. Particulars Q'ty Price (Yen) Remarks
) Frvruy s 315 FZ )
0402-262 Cabin lock 1 (300) Screws attached
0402-513 | SE A 1 ¥ 7L —4t > b [EN 2,100 T, Fv M
SF main frame set 1 set (2,000) Screws and nuts attached
0402-514 | SEF—F~T » hE v b 155 2,100 AT
SF servo mount set 1 set (2,000) Screws attached
_ SE% v 7ty b (250cc) [EN 1,050
0402-515 SF tank set (250cc) 1 set (1,000)
0402-530 | 7 ¥ T A ¥ 7 ¥ YLy b (H) 1= 1,890 Y, Ty vAd
Landing gear set (white) 1set| (1,800) |Screws and washers attached
i A F Y B34 7 (7 3 ) 840 *x v 7
0402-532 Skid pipe (Aluminum) 2 (800) Caps attached
0402-536 | SEF ¥ €t b | 3,150 | Fvvruvs, I
SF cabin set (3,000) Cabin lock and screws attached
] AFy N T F v v T8 315
0402-639 | grid pipe cap 08 4 (300)
i I=) Y TT 7 HIN= 735 U1
0402-643 Cooling fan cover 1 (700) Screws attached
AFxy K7y b (H) 1,050 I
403-254 | ‘ y
0403-25 Skid foot (white) 2 (1,000) | Screws attached
1,260
2500-080 | Brg. 98X@19X67Z7 2 (1.200)
. M3+ v b 210
2505-002 M3 nut 20 (200)
i v MR 27 22— M3X5 315
2531-002 Set screw M3X5 10 (300)
Yy ¥y A7) 2a—M3XI12M7 0 105
2535-001 Tapping screw M3X12 countersunk black 10 (100)
7 ¥ X M3X26 210
2538-009 Countersunk screw M3X26 10 (200)

62




0402-529 p 0402-528

2505-006
2505-001
2305-006 7473 3> Option
\5/% 2532-005 Brg.1_j:1‘$ o
2525007 _8& | ™ Bearing specifications
2533-005 J‘F\C\ 2500051 .
e % © o>~ 2506-005
0402-216 2500-062 b O— 2\ 2534-005 1
0402-217 | —¢ 1207-031
t,» 2509012 [] ~_ 0412-157
P Z9)
’ ' ~_ 0412-147
2531-002 J |
e Mg
2500-054 -
B 2s25.007
2506-029
2533-005
0412-146
/\“-‘7?7\34 Fihid
Fv bRIZR b £9, A _
Slide shafts are attached © q 2500-068
with a nut. % =N
@AY 0402-652

(A74 Rl v M)
(M6 nut included with slide shaft)
2500-068

0402-656

2505-002 »

A
2505-002 \
i«\ Q

2504-015

2534-007

0402-712
0402-651

OO " 0402-712
o LN :
o 2524-001

0402-653

0403-249

@RI OECR
HIROEO LI

‘

0402-654

2534-007

0402-712

0402-074

0402-644

0404-796

2534-007

2532-030



* The prices in parentheses are the prices excluding consumption tax.

—_ i A i kel

Code No. Particulars Q'ty | Price (Yen) Remarks

0402-074 fa ;;goz;;ig‘c’zjéf; L=617 ! (128(5)8) ;él:niinfllif%ase

0402216 | ZS T IWINT DY T Assy 15X 2,625 TN T L= FARV Y=, AP, S AUy MY
ZS tail housing assembly 1 set (2,500) Tail blade holder, screws, and nylon nuts attached

0402217 |48 ;ﬁé‘;il‘nz 4 1 (2(3)(0)) gcré\ii attached

0402-528 | 3 ;ﬁ)l):dZ(lﬂ;% =77 2 (gg(s))

0402-529 gg Ziﬁ,{:dzh]gﬁef KA 2 (gg(s)) Strilg attached

0402-644 "17:;1; ggoz;;rﬁcz LI;;Sg< 1=350 2 (i:g(s)g)

0402-651 | Ll i case P | :s%t (ggg)

0402-652 | o1 ptliyi XT?&%/?H? shfa;/t)k 7 1 (;88)

RaitZek l?ugde_r ilo;ftrl;l ?OCTIJ,I;;Z/CIL bose L 11 igt (g(%(s))

0402-654 ;/h:ttli i)l;uz-z;é;—:%il%ﬁ - 1 (1:8(5)8)

0402-655 ;/hljt'tl]e\: ;)liuzo-z ﬁnztzrjiét?fn%anual 1 (%:(1)88)

0302656 | 71 F7—1U — (BRGF) | 1,050 B v M VT T ZAZXXEE ]
Guide pulley (bearing attached) (1,000) Compatible with Shuttle Plus ZXX and other models.

0200712 | RGFEHLE 7 T 154 945 KRR T T 7>k, T, Fv M
RG tail fin set 1 set (900) Horizontal tail fin bracket, screws, and nuts attached

0403-249 Zugd; ?or?trgl [;u;iél/s?t\\/r FEo b 11 ?;Et (3(2)8)

0404796 | il hoom brace terminal 98 s G

0412-146 | P70 p}ilzcl}/: ;ﬂafé LT 1 (1:500)

0412147 | 3B G tvar soc e | oo

0412-157 "liqu]K:I:l iévz—rl;()/lfa? 77 1 (g%(s))

o1 o e &

ottatar | 7=V ETF I > TR b B 525 FTVEyFTL— b, PATEUAFE
Tail pitch link set 1 set (500) With tail pitch plate, parallel pin

0414-163 | .7 fh:fjiﬂl 1 (2%8) %?tz‘l\/;;m‘f ?}%E type

1207031 | TR ailiens tl»/us;;nzzgy o 2 (200

2500-051 | Brg. g4X¢8X3ZZ 2 ({3588)

2500-054 | Brg. ¢6X¢10X3ZZ 2 (%3588)

2500-062 | B oA thrast 2 | a0

2500-068 | Brg. 65X@13X4ZZ 2 ( };%88)

2504015 | £ E S et SeaxLOs0 )

2505-001 | M27 20 (200)

2505-002 | M3 20 200

2505-006 | M3 iyf;:' A 10 (200)

2506-005 | FW ¢4X@g6X0.5T 10 (}88)

2506-029 | FW ¢6X@8X0.3T 5 (2(2)(5))

2507001 | 0 < l3 10 (100)

2509-012 ércgfzj;dT p?raEUe/l ;2>i)1<112]>'<61 1.6 2 (:2(1)(5))

2521079 | Coftar 63755, 2 | Gooy

2524-001 |M2H Y FE 10 300)

2525007 | X 02 bt with tanc 101 100

2531002 | G2t XS 10 1 Gony

2532-005 ga]j sng:/;l(\/Ig)ylg— —wexie 10 (3(2)8)

200 | & st s o |

2533-005 lz;:lffagsirxvzlﬁgxs 20 (}8(5))

2533-014 lz;rl:l?f‘ag iré\\/;[v3§(/[;%( 12 20 ({88)

2534-005 faéi)ilfgysz;i N2 102 S R 10 (100)

2534-007 'l?a;plfg/sc?rez\v f/I;JX:ILZT)lI;giX12 7 10 (}8(5))

2539015 guﬁlerE oRes” 2 300)

64




FUTABA FF9-H

¥1. v A OIBGY401 2 FERAL TV T,
GY401 is used for the gyro.

2. F 7ty MIEBEORITICEDLE TEREEL TF I,

Adjust the offset by actual flight.

NORM RNY 27
Hovering
IDL1 =Tk
Loop
IDL2 O—)L%
Roll
HOLD F—bO—5F—3 3>

Autorotation

[EyFIZ20y FILORE| EHETIBET SV,
Please also refer to[36] [Pitch and Throttle Setting].

65

1ch(AIL) | 2ch(ELE) | 3ch(THR) | 4ch(RUD) | 5ch(GYR) | 6ch(PIT)
END POINT (R/V) 110% 110% 90% 140% 100% 100%
(L/D) 110% 110% 60% 140% 100% 100%
NORM 100% 100% 100%
D/R IDLA1 100% 80% | - 100% | - | - AT -
IDL2 100% 80% 100% Cond
NORM 0% 0% 0% Switch:
EXP IDL1 0% 0% | - 73 [ — Cond
IDL2 0% 0% 0%
Eis (NORM) O O O O O
(F/S) 25%
REVERSE NORM REV REV NORM | NORM NORM
HEBEDACT/INH 17esh 8
TH-CUT Funcl::tion ACT/INH ACT Offset -20%
amount
POST1 POS2 POS3 POS4 POS5
NORM 0% 42% 50% 68% 100%
TH-CRV IDL1 75% 68% 70% 85% 100%
IDL2 100% 90% 85% 90% 100%
NORM 34% 54% 68% 84% 95%
PLCRV IDL1 25% 40% 55% 72% 88%
IDL2 18% 35% 50% 66% 85%
HOLD 15% 25% 50% 75% 100%
74" =178y
ACT
TH-HLD T SR ?;“dfri:eo:fiet
= F Y vay o T3 A/ E -20%
ACT Hold position 0% Rudder offset amount 20%
AlL ELE RUD
IDL1 |ACT 0% 0% 0% | #{y¥: Cond
OFFSET IDL2|ACT| 0% 0% 0% | Switch: Cond
NORM AVC 100% xyF
O,
GYRO ACT IDL1 NOR 70% Cond
IDL2 NOR 70% Switch:
HOLD NOR 80% Cond




JR PCM9X

AILE | ELEV | RUDD NORM| POS-0
m |100% | 100% | 100% AUT | ST-1 | POS-2
0 100% | 100% | 100% DR | ST2 | POS-0
op LN | UN [ LN HOLD | POS-0
LN | LN | LN
DUAL RATE EXP m |100% | 80% | 100% | [(SWASHMIX | TYPE | 15 |
1 100% | 80% | 100% _
LN | LN | LN THROTTLE P
EXP 0N T ON | LN Hoo | ACT 5w
NORM 0 0 0
ST-1 1 1 1 GYRO SENS
ADT ST-2 1 1 1 NORM[ 0
HOLD 0 0 0 RUDDD/R | ST-1 | 1
sT2 | 1
0 [100% | ST-3
1] 70% | ST4
2] 80% |HOLD| 2
THRO AILE ELEV RUDD | GEAR PIT
REVERSESW|  REV NORM REV NORM | NORM | NORM
H 100% | L 140% | D 140% | L 150% H 120%
TRAVELADUSTI 759, | R 140% | U 140% | R 150% L 120%
FALSAFE | F/S HOLD | HOLD | HOLD HOLD | HOLD
EXP L 1 2 3 4 5 H
i |_NORM ON 0 30 45 50 INH 70 100
cobve |_sT ON 75 INH INH 70 75 INH 100
ST2 ON 100 90 INH 85 INH 90 100
NORM ON 35 INH INH 68 INH INH 95
PITCH ST ON 25 INH INH 55 INH INH 90
CURVE | sT2 ON 18 INH INH 50 INH INH 85
HOLD OFF 20 INH INH 50 INH INH 100

1, DM 0OG490TE2{FHL TWET,

G490TT is used for the gyro.

2. 7ty MIEBORITICEDE TARELTT IV,
Adjust the offset by actual flight.
3. BALT 14 Ya BUTOLIAREICE->TWVWET,
Each condition is set as follows.

NORM VAW .‘/7
Hovering
ST-1 V=T%
Loop
ST-2 A—L%
Roll
HOLD I — I‘D—T'—‘/EI >
Autorotation

[EvFIZ2Ov PLORE

Please also refer to[36] [Pitch and Throttle Setting].

| e TZBTEL,

66




SANWA RD-6000 Super

SWASHTYPE | NORMAL |
(MEL| @Al | ®TH| @RU| B)G | )P

TRM N 0% 0% 0%
DM 1 0% 0% 0%

2 0% 0% 0%
TRM | 3(HOLD) | 0% 0% 0%
REV REV | NOR | REV | NOR | NOR | NOR

N 100% | 100% 100%
DR 1 90% | 100% 100%

2 80% | 100% 100%

3(HOLD) | 100% | 100% 100%

N 0% 0% 0%
Exp 1 0% 0% 0%

2 0% 0% 0%

3(HOLD) | 0% 0% 0%

(UPLT) | 140% | 140% | 100% | 150% 120%
EPA

(DW/RT) | 140% | 140% | 75% | 150% 120%
FAIL

PL P1 P2 P3 PH

N 0% | 42% | 50% | 68% | 100%
THCV 1 75% | 68% | 70% | 85% | 100%

2 100% | 90% | 85% | 90% | 100%

3(HOLD) | 13% | INH | 13% | INH | 13%

N 35% | 55% | 68% | 85% | 95%
. 1 25% | 40% | 55% | 72% | 88%

2 18% | 35% | 50% | 66% | 85%

3(HOLD) | 15% | INH | 50% | INH | 100%
T.CUT -100%
DTM ACT
BASIC OFF
OPT ALL ON

1, v OIESGL-O1&# AL TWET

SGL-01 is applied to Gyro.

%2, DTMIZEFRORITICEDE THEL TTE L,
Adjust the DTM by actual flight

#3, FAXT4Ya R@BUTDOLD

BE

\En’it:fc‘f?—ck/\i —9'-0

The setting of each condition is following.

N E AL )
Hovering
1 W—="T%
Loop
a—JL%
2
Roll
3 t—btO-F7—3>
Autorotation
EvF/ZA0Y MVOEE| EHETIBT L,

Please also refer to[36] [Pitch and Throttle Setting].

67




MEMO




MEMO




MEMO




S CH<EDDIA T —

EOm—FkE4t HIRO30 LmneD

3-3-1 SAKURAGAOKA, FUCHU-SHI,
LBR[AFMENES-3-1 T726-0006 HIROSHIMA-PREF,JAPAN T726-0006
TEL:(0847)40-0088 (%) FAX:47-6108  TEL:81-847-40-0088 FAX:81-847-47-6108

http://model.hirobo.co.jp/
HIROBO ::xx=f TEL:(0847)45-2834

A\ iEE Note

http://model.hirobo.co.jp/english/
Order Number TEL:81-847-45-2834

OAREOHBTN—BE LB EEM THERTEI BB IATVET,

QFRBOATICOVTE., MRFELLICERT S &P H &Y,

QAREDABICODVWTALEHL TSN ETH, A—ZFELATEY . THBhEEBRMA
EDQZENPBNELES, T—HRLEEVETLIBBEOWAEZLET,

@BALAHERICOVWTRQEBEICP PO STEREEVPRETOT, ITHELLEE L,

(DReproduction of this manual, or any part thereof, is strictly prohibited.

(@The contents of this manual are subject to change without prior notice.

(3Every effort has been made to ensure that this manual is complete and correct. Should there,
however, be any oversights, mistakes or omissions that come to your attention, please inform
us.

@Item (3@ not withstanding, we cannot be responsible for events related to the operation of your
model.

FR17F9R MARFET
Fr17F118 E2hRZETT
TR19%F1A8 EIMRFEST
First printing September 2005
Second printing November 2005
Third printing January 2007




